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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang
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EUT Information

Report NO : 2D0206-01
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
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Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.183750 25.98 54.31 28.33 | L1 OFF 19.9
0.183750 36.40 64.31 2791 | L1 OFF 19.9
0.206250 28.66 53.36 24.70 | L1 OFF 19.9
0.206250 39.71 63.36 23.65 | L1 OFF 19.9
0.361500 25.26 48.69 2343 | L1 OFF 19.9
0.361500 33.92 58.69 24.77 | L1 OFF 19.9
0.897000 25.81 46.00 20.19 | L1 OFF 19.9
0.897000 38.51 56.00 1749 | L1 OFF 19.9
1.034250 27.01 46.00 18.99 | L1 OFF 19.9
1.034250 40.91 56.00 15.09 | L1 OFF 19.9
1.144500 27.59 46.00 18.41 | L1 OFF 19.9
1.144500 42.04 56.00 13.96 | L1 OFF 19.9
1.279500 28.44 46.00 1756 | L1 OFF 19.9
1.279500 43.68 56.00 12.32 | L1 OFF 19.9
1.378500 29.29 46.00 16.71 | L1 OFF 19.9
1.378500 44.60 56.00 11.40 | L1 OFF 19.9
1.554000 29.94 46.00 16.06 | L1 OFF 19.9
1.554000 45.48 56.00 1052 | L1 OFF 19.9
1.689000 29.56 46.00 16.44 | L1 OFF 19.9
1.689000 44.92 56.00 11.08 | L1 OFF 19.9
1.830750 29.16 46.00 16.84 | L1 OFF 19.9




1.830750 43.42 --- 56.00 1258 | L1 OFF 19.9
2.037750 --- 27.32 46.00 18.68 | L1 OFF 19.9
2.037750 38.76 --- 56.00 17.24 | L1 OFF 19.9
2.179500 --- 25.85 46.00 20.15 | L1 OFF 19.9
2.179500 34.10 --- 56.00 21.90 | L1 OFF 19.9
10.340250 --- 27.18 50.00 22.82 | L1 OFF 20.3
10.340250 29.89 --- 60.00 30.11 | L1 OFF 20.3




EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

Level in dBuV
(6)]
Q

2D0206-01
Mode 1
120Vac/60Hz
Neutral

Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.190500 27.38 54.02 26.64 | N OFF 19.9
0.190500 39.57 64.02 24.45 | N OFF 19.9
0.210750 28.98 53.18 24.20 | N OFF 19.9
0.210750 39.79 63.18 2339 | N OFF 19.9
1.038750 26.24 46.00 19.76 | N OFF 19.9
1.038750 39.90 56.00 16.10 | N OFF 19.9
1.135500 27.08 46.00 18.92 | N OFF 19.9
1.135500 41.38 56.00 14.62 | N OFF 19.9
1.248000 27.84 46.00 18.16 | N OFF 19.9
1.248000 42.82 56.00 13.18 | N OFF 19.9
1.369500 28.20 46.00 17.80 | N OFF 19.9
1.369500 43.75 56.00 12.25 | N OFF 19.9
1.513500 28.92 46.00 17.08 | N OFF 19.9
1.513500 44.60 56.00 11.40 | N OFF 19.9
1.704750 29.20 46.00 16.80 | N OFF 19.9
1.704750 44.34 56.00 11.66 | N OFF 19.9
1.860000 28.08 46.00 17.92 | N OFF 19.9
1.860000 41.98 56.00 14.02 | N OFF 19.9
1.997250 27.26 46.00 18.74 | N OFF 19.9
1.997250 39.67 56.00 16.33 | N OFF 19.9
2.150250 25.91 46.00 20.09 | N OFF 19.9




2.150250 34.71 56.00 21.29 | N OFF 19.9
8.333250 26.84 50.00 23.16 | N OFF 20.2
8.333250 29.12 60.00 30.88 | N OFF 20.2




swanranas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

Appendix C. Radiated Spurious Emission

Temperature : 20.1~23.1°C
Test Engineer : Michael Liu, Bank Lin and Wen-Kai Lu
Relative Humidity : 55~65%
TEL : 886-3-327-0868 Page Number : C1 of C41

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

2.4GHz 2400~2483.5MHz
WIF1 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
2387.28 51.42 -22.58 74 38 26.9 18.98 | 32.46 139 73 P H
2390 41.19 -12.81 54 27.78 26.9 18.98 | 32.47 139 73 A H
* 2412 107.61 - - 94.15 26.92 19.02 | 32.48 139 73 P H
* 2412 104.33 - - 90.87 26.92 19.02 | 32.48 139 73 A H
H
802.11b
H
CH 01
2353.68 51.59 -22.41 74 38.22 26.9 18.91 32.44 | 400 137 P \Y,
2412MHz
2389.905 41.07 -12.93 54 27.66 26.9 18.98 | 32.47 | 400 137 A V
* 2412 105.51 - - 92.05 26.92 19.02 | 32.48 | 400 137 P \Y,
* 2412 102.1 - - 88.64 26.92 19.02 | 32.48 | 400 137 A \Y,
V
\Y,
2384.72 50.43 -23.57 74 37.02 26.9 18.97 | 32.46 123 73 P H
2389.84 40.47 -13.53 54 27.06 26.9 18.98 | 32.47 123 73 A H
* 2437 110.06 - - 96.52 26.97 19.07 32.5 123 73 P H
* 2437 107.17 - - 93.63 26.97 19.07 32.5 123 73 A H
2484.56 53.16 -20.84 74 39.6 26.93 19.16 | 32.53 123 73 P H
802.11b
2486 41.22 -12.78 54 27.65 26.93 19.17 | 32.53 123 73 A H
CH 06
2332.72 51.5 -22.5 74 38.16 26.9 18.87 | 32.43 | 399 125 P \Y,
2437MHz
2389.84 39.95 -14.05 54 26.54 26.9 18.98 | 32.47 | 399 125 A V
* 2437 106.77 - - 93.23 26.97 19.07 325 399 125 P \Y,
* 2437 104.06 - - 90.52 26.97 19.07 325 399 125 A \Y,
2495.52 51.24 -22.76 74 37.68 26.91 19.19 | 32.54 | 399 125 P V
2484.24 40.2 -13.8 54 26.64 26.93 19.16 | 32.53 | 399 125 A \Y,
TEL : 886-3-327-0868 Page Number 1 C2 of C41

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

3 (MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 2462 112.05 - - 98.46 26.98 19.12 | 32.51 172 76 P H
* 2462 108.51 - - 94.92 26.98 19.12 | 32.51 172 76 A H
2485.12 60.48 -13.52 74 46.91 26.93 19.17 | 32.53 172 76 P H
2486.88 48.94 -5.06 54 35.37 26.93 19.17 | 32.53 172 76 A H
H

802.11b
H

CH 11
* 2462 105.94 - - 92.35 26.98 19.12 | 32.51 377 134 P \Y,

2462MHz
* 2462 103.51 - - 89.92 26.98 19.12 | 32.51 377 134 A \Y,
2485 55.47 -18.53 74 41.9 26.93 19.17 | 32.53 | 377 134 P \Y,
2486.84 44.7 -9.3 54 31.13 26.93 19.17 | 32.53 | 377 134 A \Y,
\Y,
\Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C3 of C41

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3 (MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 2467 110.16 - - 96.58 26.97 19.13 | 32.52 100 73 P H
* 2467 107.18 - - 93.6 26.97 19.13 | 32.52 100 73 A H
2483.52 61.36 -12.64 74 47.8 26.93 19.16 | 32.53 100 73 P H
2484.88 50.67 -3.33 54 371 26.93 19.17 | 32.53 100 73 A H
H
802.11b
H
CH 12
* 2467 105.89 - - 92.31 26.97 19.13 | 32.52 | 384 131 P \Y,
2467MHz
* 2467 102.88 - - 89.3 26.97 1913 | 3252 | 384 131 A \Y,
2484.52 59.18 -14.82 74 45.62 26.93 19.16 | 32.53 | 384 131 P \Y,
2484.88 47.16 -6.84 54 33.59 26.93 19.17 | 32.53 | 384 131 A \Y,
\Y,
\Y,
* 2472 107.97 - - 94.39 26.96 19.14 | 32.52 100 82 P H
* 2472 105.14 - - 91.56 26.96 19.14 | 32.52 100 82 A H
2483.72 60.5 -13.5 74 46.94 26.93 19.16 | 32.53 100 82 P H
2485.52 49.72 -4.28 54 36.15 26.93 19.17 | 32.53 100 82 A H
H
802.11b
H
CH13
* 2472 104.71 - - 91.13 26.96 19.14 | 3252 | 384 132 P \Y,
2472MHz
* 2472 101.86 - - 88.28 26.96 19.14 | 3252 | 384 132 A \Y,
2485.08 54.95 -19.05 74 41.38 26.93 19.17 | 32.53 | 384 132 P \Y,
24854 47.26 -6.74 54 33.69 26.93 19.17 | 32.53 | 384 132 A \Y,
\Y,
\Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C4 of C41

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4824 47.24 | -26.76 74 33.83 32,5 14.5 33.59 | 400 | 293 P | H
4824 4128 |-12.72 54 27.87 32,5 14.5 3359 | 400 | 293 | A | H
H
H
H
H
H
H
H
H
H
802.11b
H
CH 01
4824 50.64 | -23.36 74 37.23 32,5 14.5 33.59 | 130 | 329 P |V
2412MHz
4824 46.35 -7.65 54 32.94 325 14.5 3359 | 130 | 329 | A | V
\Y
\Y
\
\
\
\
\
\
\%
\
TEL : 886-3-327-0868 Page Number : C5 of C41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
4874 48.38 |-25.62 74 34.9 32.6 14.46 | 33.58 | 399 54 P | H
4874 428 -11.2 54 29.32 326 14.46 | 33.58 | 399 54 A | H
7311 55.28 | -18.72 74 36.73 37.92 16.57 | 3594 | 111 74 P | H
7311 49.79 -4.21 54 31.24 37.92 16.57 | 3594 | 111 74 A | H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 50.39 | -23.61 74 36.91 32.6 14.46 | 33.58 | 120 | 130 P |V
2437MHz
4874 455 -8.5 54 32.02 326 1446 | 3358 | 120 | 130 | A | V
7311 5522 | -18.78 74 36.67 37.92 16.57 | 3594 | 111 127 P |V
7311 49.44 -4.56 54 30.89 37.92 16.57 | 3594 | 111 127 | A |V
\%
\Y%
\%
\Y%
\%
\%
V
\%
TEL : 886-3-327-0868 Page Number : C6 of C41

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
4924 50.74 | -23.26 74 37.24 32.65 14.42 | 33.57 | 399 46 P | H
4924 44.81 -9.19 54 31.31 32.65 14.42 | 33.57 | 399 46 A | H
7386 56.42 | -17.58 74 37.81 37.93 16.68 36 110 73 P | H
7386 50.51 -3.49 54 31.9 37.93 16.68 36 110 73 A | H
H
H
H
H
H
H
H
802.11b
H
CH11
4924 52.4 -21.6 74 38.9 32.65 14.42 | 33.57 | 111 133 P |V
2462MHz
4924 48.21 -5.79 54 34.71 32.65 14.42 | 33.57 | 111 133 | A |V
7386 55.02 | -18.98 74 36.41 37.93 16.68 36 106 | 254 P |V
7386 50.1 -3.9 54 31.49 37.93 16.68 36 106 | 254 | A | V
\%
\Y%
\%
\Y%
\%
\%
V
\%
TEL : 886-3-327-0868 Page Number 1 C7 of C41

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
4934 48.01 -25.99 74 34.48 32.67 14.42 | 33.56 | 100 65 P | H
4934 41.08 |-12.92 54 27.55 32.67 14.42 | 33.56 | 100 65 A | H
7401 56.11 -17.89 74 37.52 37.9 16.7 36.01 112 70 P | H
7401 50.31 -3.69 54 31.72 37.9 16.7 36.01 112 70 A | H
H
H
H
H
H
H
H
802.11b
H
CH12
4934 50.36 | -23.64 74 36.83 32.67 14.42 | 33.56 | 146 | 331 P |V
2467MHz
4934 45.22 -8.78 54 31.69 32.67 1442 | 33.56 | 146 | 331 AV
7401 54.27 | -19.73 74 35.68 37.9 16.7 36.01 100 85 P |V
7401 47.01 -6.99 54 28.42 37.9 16.7 36.01 100 85 AV
\%
\Y%
\%
\Y%
\%
\%
V
\%
TEL : 886-3-327-0868 Page Number : C8 of C41

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

3 (MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
4944 48.89 -25.11 74 35.35 32.69 14.41 33.56 100 67 P H
4944 42.6 -11.4 54 29.06 32.69 14.41 33.56 100 67 A H
7416 52.91 -21.09 74 34.29 37.87 16.77 | 36.02 114 66 P H
7416 44.59 -9.41 54 25.97 37.87 16.77 | 36.02 114 66 A H
H
H
H
H
H
H
H

802.11b
H

CH13
4944 51.19 -22.81 74 37.65 32.69 14.41 33.56 119 336 P V

2472MHz
4944 47.11 -6.89 54 33.57 32.69 14.41 33.56 119 336 A \Y,
7416 53.74 -20.26 74 35.12 37.87 16.77 | 36.02 105 155 P V
7416 45.28 -8.72 54 26.66 37.87 16.77 | 36.02 105 155 A V
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C9 of C41

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

Emission above 18GHz

2.4GHz WIFI 802.11b (SHF)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
38108 50.6 -37.6 88.2 41.78 43.37 28.09 | 62.64 - - P H
2.4GHz
802.11b
SHE 38108 50.61 -37.59 88.2 41.79 43.37 28.09 | 62.64 - - P

< I K| KKK KKKk |Kkl<Klk|fxg|jzjzjx|jx|xT|xT|XT | T T |

1. No other spurious found.

2. All results are PASS against limit line.

Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C10 of C41

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

3 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
57.16 26.85 -13.15 40 45.79 12.05 1.75 32.74 - - P H
119.24 30.48 -13.02 43.5 43.44 17.35 2.38 32.69 - - P H
173.56 19.94 -23.56 435 34.59 15.2 2.85 327 - - P H
561.56 28.6 -17.4 46 30.55 26.2 4.79 32.94 - - P H
853.53 34.06 -11.94 46 31.11 29.37 5.87 32.29 - - P H
961.2 36.47 -17.53 54 30.42 313 6.16 31.41 - - P H
H
H
H
H
H

2.4GHz
H

802.11b
F 46.49 30.62 -9.38 40 45.51 16.26 1.6 32.75 - - P |V
58.13 31.18 -8.82 40 50.36 11.8 1.76 32.74 - - P |V
80.44 26.15 -13.85 40 435 13.36 2 32.71 - - P |V
121.18 27.72 -15.78 435 40.67 17.34 24 32.69 - - P |V
623.64 30.2 -15.8 46 32.19 25.95 5 32.94 - - P |V
956.35 36.03 -9.97 46 30.12 31.23 6.14 31.46 - - P |V
\Y
\Y
V
V
\Y
V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C11 of C41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

2.4GHz 2400~2483.5MHz
WIF1 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
2389.905 55.32 -18.68 74 41.91 26.9 18.98 | 32.47 114 139 P H
2390 42.6 -11.4 54 29.19 26.9 18.98 | 32.47 114 139 A H
* 2412 111.64 - - 98.18 26.92 19.02 | 32.48 114 139 P H
* 2412 108.65 - - 95.19 26.92 19.02 | 32.48 114 139 A H
H
802.11b
H
CH 01
2389.17 52.92 -21.08 74 39.5 26.9 18.98 | 32.46 | 400 65 P V
2412MHz
2390 41.81 -12.19 54 28.4 26.9 18.98 | 32.47 | 400 65 A V
* 2412 110.03 - - 96.57 26.92 19.02 | 32.48 | 400 65 P V
* 2412 106.78 - - 93.32 26.92 19.02 | 32.48 | 400 65 A V
V
\Y,
2320.4 50.71 -23.29 74 37.38 26.9 18.85 | 32.42 102 145 P H
2390 40.6 -13.4 54 27.19 26.9 18.98 | 32.47 102 145 A H
* 2437 113.32 - - 99.78 26.97 19.07 32.5 102 145 P H
* 2437 110.33 - - 96.79 26.97 19.07 32.5 102 145 A H
2483.76 52.39 -21.61 74 38.83 26.93 19.16 | 32.53 102 145 P H
802.11b
2488.96 42.58 -11.42 54 29.02 26.92 19.17 | 32.53 102 145 A H
CH 06
2385.52 51.07 -22.93 74 37.66 26.9 18.97 | 32.46 | 397 63 P \Y,
2437MHz
2388.08 40.14 -13.86 54 26.72 26.9 18.98 | 32.46 | 397 63 A V
* 2437 111.4 - - 97.86 26.97 19.07 325 397 63 P \Y,
* 2437 108.32 - - 94.78 26.97 19.07 325 397 63 A \Y,
2485.12 51.65 -22.35 74 38.08 26.93 1917 | 32.53 | 397 63 P V
2488.96 41.16 -12.84 54 27.6 26.92 19.17 | 3253 | 397 63 A \Y,
TEL : 886-3-327-0868 Page Number 1 C12 of C41

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
* 2462 113.29 - - 99.7 26.98 19.12 | 32.51 104 | 106 P | H
* 2462 110.34 - - 96.75 26.98 19.12 | 32.51 104 | 106 A | H
2484.52 58.53 | -15.47 74 44.97 26.93 19.16 | 32.53 | 104 | 106 P | H
2483.52 47.31 -6.69 54 33.75 26.93 19.16 | 32.53 | 104 | 106 A | H
H
802.11b
H
CH 11
* 2462 111.64 - - 98.05 26.98 19.12 | 32.51 | 381 78 P |V
2462MHz
* 2462 108.42 - - 94.83 26.98 19.12 | 32.51 | 381 78 AV
2483.76 57.54 | -16.46 74 43.98 26.93 19.16 | 32.53 | 381 78 P |V
2483.52 46.11 -7.89 54 32.55 26.93 19.16 | 32.53 | 381 78 AV
\
\
TEL : 886-3-327-0868 Page Number 1 C13 of C41

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4 (MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 2467 113 - - 99.42 26.97 19.13 | 32.52 106 144 P H
* 2467 109.93 - - 96.35 26.97 19.13 | 32.52 106 144 A H
2484.28 61.37 -12.63 74 47.81 26.93 19.16 | 32.53 106 144 P H
2484 .44 51.29 -2.71 54 37.73 26.93 19.16 | 32.53 106 144 A H
H
802.11b
H
CH 12
* 2467 109.86 - - 96.28 26.97 19.13 | 32.52 | 297 72 P \Y,
2467MHz
* 2467 106.8 - - 93.22 26.97 1913 | 3252 | 297 72 A \Y,
2484.8 58.13 -15.87 74 44.56 26.93 19.17 | 32.53 | 297 72 P \Y,
2484.44 48.53 -5.47 54 34.97 26.93 19.16 | 32.53 | 297 72 A \Y,
\Y,
\Y,
* 2472 109.59 - - 96.01 26.96 19.14 | 32.52 102 143 P H
* 2472 106.51 - - 92.93 26.96 19.14 | 32.52 102 143 A H
2483.52 63.08 -10.92 74 49.52 26.93 19.16 | 32.53 102 143 P H
2483.52 50.3 -3.7 54 36.74 26.93 19.16 | 32.53 102 143 A H
H
802.11b
H
CH13
* 2472 106.81 - - 93.23 26.96 19.14 | 3252 | 297 71 P \Y,
2472MHz
* 2472 103.46 - - 89.88 26.96 19.14 | 3252 | 297 71 A \Y,
2484.08 60.69 -13.31 74 47.13 26.93 19.16 | 32.53 | 297 71 P \Y,
2483.52 47.96 -6.04 54 34.4 26.93 19.16 | 32.53 | 297 71 A \Y,
\Y,
\Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C14 of C41

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4824 4594 | -28.06 74 32.53 32,5 14.5 33.59 - - P | H
H
H
H
H
H
H
H
H
H
H
802.11b
H
CH 01
4824 46.87 |-27.13 74 33.46 32,5 14.5 33.59 - - P |V
2412MHz
\
\Y
\Y
\
\
\
\
\
\
\%
\
TEL : 886-3-327-0868 Page Number : C15 of C41

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
4874 46.83 | -27.17 74 33.35 32.6 14.46 | 33.58 - - P | H
7311 50.36 |-23.64 74 31.81 37.92 16.57 | 35.94 - - P | H
7311 4325 |-10.75 54 247 37.92 16.57 | 35.94 - - A | H
H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 46.47 | -27.53 74 32.99 32.6 14.46 | 33.58 - - P |V
2437MHz
7311 50.41 -23.59 74 31.86 37.92 16.57 | 35.94 - - \%
7311 43.31 -10.69 54 24.76 37.92 16.57 | 35.94 - - AV
\Y%
\%
\Y%
\%
\Y%
\%
\%
V
\%
TEL : 886-3-327-0868 Page Number : C16 of C41

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
4924 4782 |-26.18 74 34.32 32.65 14.42 | 33.57 | 106 30 P | H
4924 39.23 |-14.77 54 25.73 32.65 14.42 | 33.57 | 106 30 A | H
7386 49.86 |-24.14 74 31.25 37.93 16.68 36 - - P | H
7386 43.92 |-10.08 54 25.31 37.93 16.68 36 - - A | H
H
H
H
H
H
H
H
802.11b
H
CH11
4920 48.07 |-25.93 74 34.58 32.64 14.42 | 33.57 | 119 | 126 P |V
2462MHz
4920 40.19 | -13.81 54 26.7 32.64 1442 | 3357 | 119 | 126 | A | V
7386 50.34 | -23.66 74 31.73 37.93 16.68 36 - - P |V
7386 4412 -9.88 54 25.51 37.93 16.68 36 - - AV
\%
\Y%
\%
\Y%
\%
\%
V
\%
TEL : 886-3-327-0868 Page Number 1 C17 of C41

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
4934 47.79 |-26.21 74 34.26 32.67 14.42 | 33.56 | 393 63 P | H
4934 39.24 |-14.76 54 25.71 32.67 1442 | 33.56 | 393 63 A | H
7401 50.34 | -23.66 74 31.75 37.9 16.7 36.01 - - P | H
7401 39.88 | -14.12 54 21.29 37.9 16.7 36.01 - - A | H
H
H
H
H
H
H
H
802.11b
H
CH12
4934 49.5 -24.5 74 35.97 32.67 1442 | 33.56 | 117 84 P |V
2467MHz
4934 4235 | -11.65 54 28.82 32.67 1442 | 33.56 | 117 84 AV
7401 49.84 |-24.16 74 31.25 37.9 16.7 36.01 - - P |V
7401 39.95 | -14.05 54 21.36 37.9 16.7 36.01 - - AV
\%
\Y%
\%
\Y%
\%
\%
V
\%
TEL : 886-3-327-0868 Page Number : C18 of C41

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
4944 46.57 | -27.43 74 33.03 32.69 14.41 | 33.56 | 149 35 P | H
4944 38.05 |[-15.95 54 24.51 32.69 14.41 | 33.56 | 149 35 A | H
7416 50.32 | -23.68 74 31.7 37.87 16.77 | 36.02 - - P | H
7416 39.82 | -14.18 54 21.2 37.87 16.77 | 36.02 - - A | H
H
H
H
H
H
H
H
802.11b
H
CH13
4944 48.26 |-25.74 74 34.72 32.69 14.41 | 33.56 | 100 | 124 P |V
2472MHz
4944 40.65 |-13.35 54 27.11 32.69 1441 | 3356 | 100 | 124 | A | V
7416 50.61 -23.39 74 31.99 37.87 16.77 | 36.02 - - P |V
7416 39.86 | -14.14 54 21.24 37.87 16.77 | 36.02 - - AV
\%
\Y%
\%
\Y%
\%
\%
V
\%

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number 1 C19 of C41

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

Emission above 18GHz

2.4GHz WIFI 802.11b (SHF)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
38724 50.74 -23.26 74 41.79 43.72 28.51 63.28 - - P H
2.4GHz
802.11b
SHE 38724 51.06 -22.94 74 42.11 43.72 28.51 63.28 - - P

< I K| KKK KKKk |Kkl<Klk|fxg|jzjzjx|jx|xT|xT|XT | T T |

1. No other spurious found.

2. All results are PASS against limit line.

Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C20 of C41

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

4 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
32.91 23.21 -16.79 40 31.57 23.35 1.06 32.77 - - P H
58.13 26.53 -13.47 40 45.71 11.8 1.76 32.74 - - P H
123.12 29.76 -13.74 435 42.55 17.49 2.41 32.69 - - P H
569.32 28.79 -17.21 46 30.81 26.11 4.82 32.95 - - P H
846.74 33.15 -12.85 46 30.46 29.17 5.85 32.33 - - P H
952.47 35.99 -10.01 46 30.28 31.1 6.11 315 - - P H
H
H
H
H
H

2.4GHz
H

802.11b
F 59.1 30.86 -9.14 40 50.02 11.81 1.77 32.74 - - P |V
123.12 27.76 -15.74 43.5 40.55 17.49 2.41 32.69 - - P |V
263.77 21.11 -24.89 46 30.61 19.9 3.35 32.75 - - P |V
558.65 28.73 -17.27 46 30.77 26.12 4.78 32.94 - - P |V
733.25 32.68 -13.32 46 32.32 27.76 5.37 32.77 - - P |V
950.53 35.98 -10.02 46 30.37 31.02 6.1 31.51 - - P |V
\Y
\Y
V
V
\Y
V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C21 of C41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2389.8 61.36 -12.64 74 47.95 26.9 18.98 | 3247 | 193 135 P H
2389.8 49.38 -4.62 54 35.97 26.9 18.98 | 3247 | 193 135 A H
* 2412 1141 - - 100.64 26.92 19.02 | 3248 | 193 135 P H
* 2412 106.11 - - 92.65 26.92 19.02 | 3248 | 193 135 A H
H
802.11g H
CH 01
2390 62.11 -11.89 74 48.7 26.9 18.98 | 3247 | 106 85 P \Y,
2412MHz
2390 51.55 -2.45 54 38.14 26.9 18.98 | 3247 | 106 85 A |V
* 2412 116.42 - - 102.96 26.92 19.02 | 3248 | 106 85 P \
* 2412 107.85 - - 94.39 26.92 19.02 | 3248 | 106 85 A |V
\Y,
\Y,
2388.56 53.61 -20.39 74 40.19 26.9 18.98 | 32.46 1M1 142 P H
2390 42.68 -11.32 54 29.27 26.9 18.98 | 3247 111 142 A H
* 2437 115.97 - - 102.43 26.97 19.07 32.5 1M1 142 P H
* 2437 108.4 - - 94.86 26.97 19.07 32.5 1M1 142 A H
2484.08 55.15 -18.85 74 41.59 26.93 19.16 | 32.53 111 142 P H
802119 2483.52 43.75 -10.25 54 30.19 26.93 19.16 | 32.53 1M1 142 A H
cH 08 2389.84 53.8 -20.2 74 40.39 26.9 18.98 | 3247 | 131 81 P \Y,
2437MHz
2390 43.26 -10.74 54 29.85 26.9 18.98 | 3247 | 131 81 AV
* 2437 115.98 - - 102.44 26.97 19.07 32.5 131 81 P \Y,
* 2437 108.52 - - 94.98 26.97 19.07 32.5 131 81 A |V
2483.68 55.76 -18.24 74 42.2 26.93 19.16 | 32.53 | 131 81 P \Y,
2483.52 44.42 -9.58 54 30.86 26.93 19.16 | 3253 | 131 81 AV
TEL : 886-3-327-0868 Page Number 1 C22 of C41

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
* 2462 112.95 - - 99.36 26.98 19.12 | 32.51 100 | 133 P | H
* 2462 104.63 - - 91.04 26.98 19.12 | 32.51 100 | 133 A | H
2483.72 63.82 |-10.18 74 50.26 26.93 19.16 | 32.53 | 100 | 133 P | H
2483.52 51.86 -2.14 54 38.3 26.93 19.16 | 32.53 | 100 | 133 A | H
H
802.11g
H
CH 11
* 2462 112.34 - - 98.75 26.98 19.12 | 32.51 100 75 P |V
2462MHz
* 2462 104.53 - - 90.94 26.98 19.12 | 32.51 100 75 AV
2483.56 60.71 -13.29 74 47.15 26.93 19.16 | 32.53 | 100 75 P |V
2483.52 50.42 -3.58 54 36.86 26.93 19.16 | 32.53 | 100 75 AV
\
\
TEL : 886-3-327-0868 Page Number 1 C23 of C41

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 2467 108.64 - - 95.06 26.97 19.13 | 32.52 100 123 P H
* 2467 101.46 - - 87.88 26.97 19.13 | 32.52 100 123 A H
248416 63.16 -10.84 74 49.6 26.93 19.16 | 32.53 100 123 P H
2483.8 52.15 -1.85 54 38.59 26.93 19.16 | 32.53 100 123 A H
H
802.11g
H
CH 12
* 2467 110.95 - - 97.37 26.97 19.13 | 32.52 100 83 P \Y,
2467MHz
* 2467 102.05 - - 88.47 26.97 19.13 | 32.52 100 83 A V
2483.64 61.76 -12.24 74 48.2 26.93 19.16 | 32.53 100 83 P \Y,
2483.52 52.4 -1.6 54 38.84 26.93 19.16 | 32.53 100 83 A \Y,
\Y,
\Y,
* 2472 106.79 - - 93.21 26.96 19.14 | 32.52 102 139 P H
* 2472 99.11 - - 85.53 26.96 19.14 | 32.52 102 139 A H
2484.2 62.81 -11.19 74 49.25 26.93 19.16 | 32.53 102 139 P H
2483.52 52.22 -1.78 54 38.66 26.93 19.16 | 32.53 102 139 A H
H
802.11g
H
CH13
* 2472 106.53 - - 92.95 26.96 19.14 | 32.52 114 83 P \Y,
2472MHz
* 2472 98.92 - - 85.34 26.96 19.14 | 32.52 114 83 A \Y,
2483.6 62.07 -11.93 74 48.51 26.93 19.16 | 32.53 114 83 P \Y,
2483.52 52.08 -1.92 54 38.52 26.93 19.16 | 32.53 114 83 A \Y,
\Y,
\Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C24 of C41

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

3+4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)

4824 48.35 |-25.65 74 34.94 32,5 14.5 33.59 | 250 | 338 P | H

4824 38.96 |-15.04 54 25.55 325 14.5 3359 | 250 | 338 | A | H

H

H

H

H

H

H

H

H

H

802.11g H
CHO1

4824 48.51 -25.49 74 35.1 32,5 14.5 33.59 | 300 | 144 P |V
2412MHz

4824 39.33 |-14.67 54 25.92 325 14.5 3359 | 300 | 144 | A | V

\Y%

\Y%

\%

\Y%

\%

\Y%

\%

\%

V

\%

TEL : 886-3-327-0868 Page Number 1 C25 of C41

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
4874 47.94 | -26.06 74 34.46 32.6 14.46 | 33.58 | 300 | 104 P | H
4874 38.34 |-15.66 54 24.86 326 1446 | 3358 | 300 | 104 | A | H
7311 52.31 -21.69 74 33.76 37.92 16.57 | 35.94 | 100 16 P | H
7311 4233 | -11.67 54 23.78 37.92 16.57 | 35.94 | 100 16 A | H
H
H
H
H
H
H
H
802.11g H
CH 06
4874 4722 |-26.78 74 33.74 32.6 14.46 | 33.58 - - P |V
2437MHz
7311 51.24 |-22.76 74 32.69 37.92 16.57 | 35.94 - - \%
7311 4119 |-12.81 54 22.64 37.92 16.57 | 35.94 - - AV
\Y%
\%
\Y%
\%
\Y%
\%
\%
V
\%
TEL : 886-3-327-0868 Page Number 1 C26 of C41

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)

4924 46.22 | -27.78 74 32.72 32.65 14.42 | 33.57 - - P | H

7386 49.99 | -24.01 74 31.38 37.93 16.68 36 - - P | H

7386 40.43 |-13.57 54 21.82 37.93 16.68 36 - - A | H

H

H

H

H

H

H

H

H

802.11g H
CH11

4924 4798 |-26.02 74 34.48 32.65 14.42 | 33.57 - - P |V
2462MHz

7386 50.56 |-23.44 74 31.95 37.93 16.68 36 - - \%

7386 40.69 |-13.31 54 22.08 37.93 16.68 36 - - AV

\Y%

\%

\Y%

\%

\Y%

\%

\%

V

\%

TEL : 886-3-327-0868 Page Number 1 C27 of C41

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)

4934 46.52 | -27.48 74 32.99 32.67 14.42 | 33.56 - - P | H

7401 50.46 |-23.54 74 31.87 37.9 16.7 36.01 - - P | H

7401 40.6 -13.4 54 22.01 37.9 16.7 36.01 - - A | H

H

H

H

H

H

H

H

H

i802.11g H
CH12

4934 46.59 | -27.41 74 33.06 32.67 14.42 | 33.56 - - P |V
2467MHz

7401 50.33 |-23.67 74 31.74 37.9 16.7 36.01 - - \%

7401 40.64 |-13.36 54 22.05 37.9 16.7 36.01 - - AV

\Y%

\%

\Y%

\%

\Y%

\%

\%

V

\%

TEL : 886-3-327-0868 Page Number 1 C28 of C41

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
4944 45.8 -28.2 74 32.26 32.69 14.41 | 33.56 - - P H
7416 50.63 -23.37 74 32.01 37.87 16.77 | 36.02 - - P H
7416 40.56 -13.44 54 21.94 37.87 16.77 | 36.02 - - A H
H
H
H
H
H
H
H
H
802.11g H
CH 13
4944 45.76 -28.24 74 32.22 32.69 14.41 | 33.56 - - P |V
2472MHz
7416 50.57 -23.43 74 31.95 37.87 16.77 | 36.02 - - \Y
7416 40.48 -13.52 54 21.86 37.87 16.77 | 36.02 - - A |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11be EHT20 Full (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
2390 59.93 | -14.07 74 46.52 26.9 18.98 | 3247 | 147 | 122 | P | H
2390 50.51 -3.49 54 37.1 26.9 18.98 | 3247 | 147 | 122 | A | H
* 2412 115.11 - - 101.65 | 26.92 | 19.02 | 3248 | 147 | 122 | P | H
* 2412 105.05 - - 9159 | 2692 | 19.02 | 3248 | 147 | 122 | A | H
802.11be H
EHT20 Full H
CH 01 2390 61.22 |-12.78 74 47.81 26.9 18.98 | 3247 | 100 | 95 P |V
2412MHz 2390 51.66 -2.34 54 38.25 26.9 18.98 | 3247 | 100 | 95 A |V
* 2412 114.86 - - 1014 | 26.92 | 19.02 | 3248 | 100 | 95 P |V
* 2412 106.44 - - 9298 | 2692 | 19.02 | 3248 | 100 | 95 | A | V
v
v
2389.84 55.12 | -18.88 74 41.71 26.9 18.98 | 3247 | 180 | 124 | P | H
2389.36 4219 | -11.81 54 28.77 26.9 18.98 | 3246 | 180 | 124 | A | H
* 2437 113.62 - - 100.08 | 26.97 | 1907 | 325 | 180 | 124 | P | H
* 2437 104.69 - - 9115 | 2697 | 19.07 | 325 | 180 | 124 | A | H
802.11be 2485.76 5453 | -19.47 74 40.96 | 2693 | 1917 | 3253 | 180 | 124 | P | H
EHT20 Full 2483.52 43.13 | -10.87 54 2957 | 2693 | 19.16 | 3253 | 180 | 124 | A | H
CH 06 2388.56 54.86 |-19.14 74 41.44 26.9 18.98 | 3246 | 100 | 94 P |V
2437MHz 2390 42.74 | -11.26 54 29.33 26.9 18.98 | 3247 | 100 | 94 A |V
* 2437 114.47 - - 100.93 | 26.97 | 19.07 | 325 | 100 & 94 P |V
* 2437 105.36 - - 9182 | 2697 | 1907 | 325 | 100 | 94 | A | V
2488.4 56.37 | -17.63 74 42.81 26.92 | 1917 | 3253 | 100 | 94 P |V
2483.68 4365 |-10.35 54 3009 | 2693 | 19.16 | 3253 | 100 | 94 | A | V
TEL : 886-3-327-0868 Page Number 1 C30 of C41

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
* 2462 110.16 - - 96.57 26.98 19.12 | 32.51 150 | 145 P H
* 2462 102.46 - - 88.87 26.98 19.12 | 32.51 150 | 145 A | H
2483.96 61.7 -12.3 74 48.14 26.93 19.16 | 3253 | 150 | 145 P H
2483.52 51.75 -2.25 54 38.19 26.93 19.16 | 3253 | 150 | 145 A | H
802.11be H
EHT20 Full H
CH 11 * 2462 110.72 - - 97.13 26.98 19.12 | 32.51 100 96 P |V
2462MHz |~ 2462 102.16 - - 88.57 26.98 19.12 | 32.51 100 96 A |V
2483.56 61.18 | -12.82 74 47.62 26.93 19.16 | 32.53 | 100 96 P |V
2483.56 51.9 -2.1 54 38.34 26.93 19.16 | 32.53 | 100 96 AV
\Y
\
TEL : 886-3-327-0868 Page Number 1 C31 of C41

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
* 2467 99.95 - - 86.37 26.97 19.13 | 3252 | 148 141 P H
* 2467 108.94 - - 95.36 26.97 19.13 | 3252 | 148 141 A H
2484.08 62.61 -11.39 74 49.05 26.93 19.16 | 32.53 | 148 141 P H
2483.52 52.27 -1.73 54 38.71 26.93 19.16 | 32.53 | 148 141 A H
802.11be H
EHT20 Full H
CH 12 * 2467 108.81 - - 95.23 26.97 19.13 | 3252 | 100 69 P |V
2467MHz * 2467 98.82 - - 85.24 26.97 19.13 | 3252 | 100 69 A |V
2484 61.9 -121 74 48.34 26.93 19.16 | 32.53 | 100 69 P |V
2483.52 52.29 -1.71 54 38.73 26.93 19.16 | 32.53 | 100 69 AV
\Y
\
* 2472 106 - - 92.42 26.96 19.14 | 3252 | 174 133 P H
* 2472 97.05 - - 83.47 26.96 19.14 | 3252 | 174 133 A H
2483.56 62.01 -11.99 74 48.45 26.93 19.16 | 3253 | 174 133 P H
2483.52 52.41 -1.59 54 38.85 26.93 19.16 | 3253 | 174 133 A H
802.11be H
EHT20 Full H
CH 13 * 2472 106.56 - - 92.98 26.96 19.14 | 3252 | 100 95 P |V
2472MHz * 2472 96.96 - - 83.38 26.96 19.14 | 3252 | 100 95 A |V
2483.56 61.28 -12.72 74 47.72 26.93 19.16 | 32.53 | 100 95 P |V
2483.52 52.38 -1.62 54 38.82 26.93 19.16 | 32.53 | 100 95 AV
V
\Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C32 of C41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4824 46.25 |-27.75 74 32.84 325 14.5 33.59 - - P | H
H
H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 01 4824 48.95 |-25.05 74 35.54 325 14.5 33.59 | 2844 | 335 P |V
2412MHz 4824 39.66 | -14.34 54 26.25 32,5 145 | 3359 | 2844 | 335 | A | V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y

TEL : 886-3-327-0868 Page Number 1 C33 of C41

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4874 46.52 -27.48 74 33.04 32.6 14.46 | 33.58 - - P H
7311 50.49 |-23.51 74 31.94 37.92 16.57 | 35.94 - - P H
7311 4133 |-12.67 54 22.78 37.92 16.57 | 35.94 - - A | H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 06 4874 46.91 -27.09 74 33.43 32.6 14.46 | 33.58 - - P |V
2437MHz 7311 50.15 | -23.85 74 31.6 37.92 | 16,57 | 35.94 - - \%
7311 41.41 -12.59 54 22.86 37.92 16.57 | 35.94 - - AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL : 886-3-327-0868 Page Number 1 C34 of C41

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4924 47.05 |-26.95 74 33.55 32.65 14.42 | 33.57 - - P H
7386 50.46 |-23.54 74 31.85 37.93 16.68 36 - - P H
7386 40.92 -13.08 54 22.31 37.93 16.68 36 - - A | H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 11 4924 4718 |-26.82 74 33.68 32.65 1442 | 33.57 - - P |V
2462MHz 7386 50.41 | -23.59 74 31.8 37.93 | 16.68 36 - - \%
7386 40.78 |-13.22 54 22.17 37.93 16.68 36 - - AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL : 886-3-327-0868 Page Number 1 C35 of C41

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4934 46.37 |-27.63 74 32.84 32.67 14.42 | 33.56 - - P H
7401 49.67 | -24.33 74 31.08 37.9 16.7 36.01 - - P H
7401 40.79 |-13.21 54 222 37.9 16.7 36.01 - - A | H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 12 4934 46.6 -27.4 74 33.07 32.67 14.42 | 33.56 - - P |V
2467MHz 7401 49.78 | -24.22 74 31.19 37.9 16.7 | 36.01 - - \%
7401 40.76 |-13.24 54 22.17 37.9 16.7 36.01 - - AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL : 886-3-327-0868 Page Number : C36 of C41

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
4944 47.72 -26.28 74 34.18 32.69 14.41 | 33.56 - - P H
7416 51.18 -22.82 74 32.56 37.87 16.77 | 36.02 - - P H
7416 41.14 -12.86 54 22.52 37.87 16.77 | 36.02 - - A H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 13 4944 45.91 -28.09 74 32.37 32.69 14.41 | 33.56 - - P |V
2472MHz 7416 50.57 | -23.43 74 31.95 | 37.87 | 16.77 | 36.02 - - \%
7416 40.94 -13.06 54 22.32 37.87 16.77 | 36.02 - - A |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

2.4GHz 2400~2483.5MHz

Emission above 18GHz

2.4GHz WIFI 802.11be EHT20 Full (SHF)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 ( MHz) (dBpuV/im)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
38680 50.45 -23.55 74 41.71 43.58 28.48 | 63.32 - - P H
2.4GHz
802.11be
EHT20 Full 38680 50.27 -23.73 74 41.53 43.58 28.48 | 63.32 - - P
SHF

< I K| KKK K| Kl<Kl<Kk|<Kkl<KlkK|fxg|jzjzxjx|jx|xT|xT|xT | T T |

1. No other spurious found.

2. All results are PASS against limit line.

Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C38 of C41

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

Emission below 1GHz

2.4GHz WIFI 802.11be EHT20 Full (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

3+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)

59.1 27.94 -12.06 40 471 11.81 1.77 32.74 - - P H

122.15 29.78 -13.72 43.5 42.56 17.5 2.41 32.69 - - P H

451.95 25.93 -20.07 46 31.52 22.94 4.33 32.86 - - P H

782.72 324 -13.6 46 31.47 28 5.59 32.66 - - P H

845.77 34.54 -11.46 46 31.91 29.13 5.84 32.34 - - P H

947.62 35.57 -10.43 46 30.16 30.86 6.09 31.54 - - P H

H

H

H

H

2.4GHz H

802.11be H

EHT20 Full 46.49 29.08 -10.92 40 43.97 16.26 1.6 32.75 - - P |V

LF 58.13 31.26 | -8.74 40 50.44 11.8 1.76 | 32.74 - - P |V

121.18 27.62 -15.88 435 40.57 17.34 24 32.69 - - P |V

265.71 20.74 -25.26 46 30.37 19.76 3.36 32.75 - - P |V

570.29 28.94 -17.06 46 30.99 26.08 4.82 32.95 - - P |V

945.68 35.97 -10.03 46 30.7 30.74 6.09 31.56 - - P |V

\Y

\Y

V

V

\Y

V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-0868 Page Number 1 C40 of C41
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level |Margin| Limit Read |Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)/(HIV)
802.11b 2390 5545 |-1855| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 01
2412MHz 2390 4354 |-1046| 54 426 | 3222 | 458 | 3586 | 103 | 308 | A | H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin dB)
= Level(dBpV/m) — Limit Line(dBuV/m)
= 55.45(dBpV/m) — 74(dBuV/m)
=-18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin(dB)
= Level(dBpV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number 1 C41 of C41

FAX : 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

Appendix D. Radiated Spurious Emission Plots

Temperature : 20.1~23.1°C

Test Engineer : Michael Liu, Bank Lin and Wen-Kai Lu

Relative Humidity : 55~65%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : D1 of D95
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR2D0206-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

P
| SO P
50,01 50.0( i s
as PV i i
- P it
Site 03CH22-HY Site :03CH22-HY
Condition PEAK_BE_74 3m LE2CO4A18EN_220706 HORIZONTAL Condition : PEAK_74 3m LE2CO4A18EN_220706 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) P [
Y W s0d s
by -
1 P — B
e e P i
site oscuzz v site osaizzy
Condition AV6_BE_54 3m LE2C04A18EN_220706 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_220706 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2 of D95



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO1 2412MHz
3 Vertical Fundamental
o [ i [
1000) pon 100.0|
90.0| / 90.0|
b aog) PEAK 74|
/
9 i soaf RS R S e——_
o P s s
Site 03CH22-HY Site :03CH22-HY
Condition PEAK_BE_74 3m LE2CO4A18EN_220706 VERTICAL Condition : PEAK_74 3m LE2CO4A18EN_220706 VERTICAL
REW 0030000z VOW 3000000tz SWT-At0 REWAIO0 000Ktz VOW-3000000kHz SWT:Auto
Peak
L/ oo
e e
Condition AV6_BE_54 3m LE2C04A18EN_220706 VERTICAL Condition : AV6_54 3m LE2CO4A18EN_220706 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D3 of D95



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR2D0206-01C

1 gBovim) Date: 2023012 ) @Bovim) Date: 20230012
1309 1300
1200 1200
1100} 110.0/ 1
1009 1004
300 s0ql
709 / w 700
a0 M 60
TR R
o I U s00] -
R ———
100 10
300 200
200 20
100 100
510 B T ) o oo W0 oo 100 Zioo 730 700 7o, 3500
Frequency (M) Frequency (i)
Site 03CH22-HY Site :03CH22-HY
Condition PEAK_BE_74 3m LE2CO4A18EN_220706 HORIZONTAL Condition :PEAK_74 3m LE2CO4A18EN_220706 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1By Date: 20230012 ) @Bovim) Date: 20230812
1300 130
1200 1200
1109 )
1000 vas 1000]
a0 a0l
w04 504
700 700
609 0] AVG 54]
500 A snal
400) — — ool e
300 304
200 200
100 100
7510 R T T R T T T A O [ R < M T M Y E
Freduency (WHz) Frequency (M)
site 03CHz2-HY Site <03CH22-HY
Condition AV6_BE_54 3m LE2CO4A18EN_220706 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_220706 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D4 of D95



ssamonas. FCC RADIO TEST REPORT

Report No

. FR2D0206-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

3 Horizontal Fundamental
v R
b PEAK_BE_74
- Vg
s d AMMMWMWMMW
i
A
Site 03CH22-HY
Condition PEAK_BE_74 3m LE2CO4A18EN_220706 HORIZONTAL
"RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Left blank
100 SN
900] A\
:: /\ \\\V\\/\ | ave o 54
o S S
T T T ™
Condition AV6_BE_54 3m LE2CO4A18EN_220706 HORIZONTAL
REWFLOCOORHz vEWADIOR 2 SWTAD
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D5 of D95



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

Avg.

RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1000 /“\ 1000
500 Mw s04)
; st % N AU BOPU A ¥ A = =
o
Site 03CH22-HY Site :03CH22-HY
Condition PEAK_BE_74 3m LE2CO4A18EN_220706 VERTICAL Condition : PEAK_74 3m LE2CO4A18EN_220706 VERTICAL
Ao o3b00R s et sdoncob s S SN AP
Peak
A o
s
400, S GR; 4 400 ‘_d_,____’_..._————»['—’ S ———
s i
Condition AV6_BE_54 3m LE2C04A18EN_220706 VERTICAL Condition : AV6_54 3m LE2CO4A18EN_220706 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D6 of D95




ssamonas. FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Fundamental

Peak

Vertical
o [
ey A
i MMNM\M
L T T s ]

03CH22-HY

Frequency (MHz)

PEAK_BE_74 3m LE2CO4AIBEN_220706 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 20230412

7=

/ \

! \

y \

o A R\/\ Lo ses
[~ ~ !

2850, 2840,

03CHZ2-HY

2850,

2460,
Frequency (MHz)

270, 250, 0. 2500

AV6_BE_54 3m LE2CO4A18EN_220706 VERTICAL
RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

3 Horizontal Fundamenta

1 (dBuVim)

Date: 20230412 ) (@BuVim)

1000 1000
900 900
809 PEAK_BE_74| s04)

PEAK 74
709 \/\»\ 700
0o V| Y

Date: 20230412

Mol Lot | Vesemrtecmiraorsd
-
509 ettt saq) PO ST SR WO R
109 100
209 s00)
209 200)
100 100
7 = oo Taoo e oo 7eoo Zioo %6z oo 300
romuency (i) Froquoncy (i
Site 03CH22-HY Site :03CH22-HY
Condition PEAK_BE_74 3m LE2CO4A18EN_220706 HORIZONTAL Condition : PEAK_74 3m LE2CO4A18EN_220706 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1080 Date: 20730412 ) aBuim) Date: 20730412
1209 1200)

1209 1200)

104 100

1009 1000

a00) s0q)

w00 00l

709 ey 700

o0l P o0

R v g 54 o
509 o saq)
T M’)

g 400 S ——

209 200

By 200

100 1)

2400 2483 2465.2467 2408 2471 2473 2475, 24T 2470 24012463 ZAGS 24T 2460 24T TS TATS 24T, 700 L S - - T
vency e Froquency (k)

site 03CH22-+HY site - 03CH22-HY
Condition AV6_BE_54 3m LE2COAAIBEN_220706 HORIZONTAL Condiion : AV6_54 3m LE2CO4AI8EN_220706 HORTZONTAL

RBW:1000.000KHZ VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D8 of D95



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CH11 2462MHz
3 Vertical Fundamental
oo [ i [
100.0/ e S 100.0|
90.0/ \ 90.0|
0.0/ \\ 60.0[
500) Mt i P R | L e sy smsoinindober b Yool
o
Site 03CH22-HY Site :03CH22-HY
Condition PEAK_BE_74 3m LE2CO4A18EN_220706 VERTICAL Condition : PEAK_74 3m LE2CO4A18EN_220706 VERTICAL
Ao TODI000Rz VoW 000 000Ks 1 SWT A RO T000000Kz VoW S0 000K s SWTAuto
Peak
oo
70.0 \\ 70.0|
50.0) >k - I O - 71 60.0] WE
500 500 |
200 A ~i | | | | | 400 B — | ————
ooy e
Condition AV6_BE_54 3m LE2C04A18EN_220706 VERTICAL Condition : AV6_54 3m LE2CO4A18EN_220706 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D9 of D95



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH12 2467MHz

3 Horizontal Fundamental

1 (dBuVim)

bate:2073.04.18 ) By vate 20730418
1309 1300
120 1200
110.0/ 110.0| 1
1000 1000
a0 s0q)
o) PERK_BE 74 00 PERK 74
0 700
609 T i P >
bbbt g U BRSNS
oy sag S
109 100
209 s00)
209 200)
100 100
7 = oo Too e TG0 700 Zio 0 200 7700, 3000
Foauoncs i) Froquoncy (i
Site 03CH22-HY Site :03CH22-HY
Condition PEAK_BE_74 3m LE2CO4A18EN_220706 HORIZONTAL Condition : PEAK_74 3m LE2CO4A18EN_220706 HORIZONTAL
RBW1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
1 6B vate 20230418 J By vate 20230418
1309 1300
1209 1200
10
1000)
s00)
a0l
700
v B 54| o) A5 54
s00)
—_— wof |
309 300
29 200
100 100
400 2463 24652467 2468 24T 24T 2475, 2477 2470 24812483 2455 2497 2409 24EA 243 4TS 2457, 2500 o0 T TG oo Tooe Zio0 e Zao0 2700 5
Freauenc i) Froqioncy b
site 03cH22-HY site < 03CH22-HY
Condition AVG_BE_54 3m LE2CO4A18EN_220706 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_220706 HORIZONTAL

RBW:1000.000KHZ VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D10 of D95
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CH12 2467MHz
3 Vertical Fundamental
oo [ i [
T = = 100.0|
IPEAK BE_74| S0 PEAK_74]
-
600 S 600
w0 L TR A o D e ESTE WSS NV WROMS P sk ioembuiyic
o
Site 03CH22-HY Site :03CH22-HY
Condition PEAK_BE_74 3m LE2CO4A18EN_220706 VERTICAL Condition : PEAK_74 3m LE2CO4A18EN_220706 VERTICAL
Ao TODI000Rz VoW 000 000Ks 1 SWT A RO T000000Kz VoW S0 000K s SWTAuto
Peak
oo
600 AVG_54]
400 [ N BN
ooy e
Condition AV6_BE_54 3m LE2C04A18EN_220706 VERTICAL Condition : AV6_54 3m LE2CO4A18EN_220706 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg.

TEL : 886-3-327-0868 Page Number : D11 of D95
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

Horizontal

Fundamental

Avg.

RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

o P s aouimy onensot12
110.0/ 110.0| 1
=
w09 \ Er e w00 sk
soof b=t Hhay 600
Ui L e rceltd e
oyl = R PP T ———— T e
w
L -
Site 03CH22-HY Site :03CH22-HY
Condition PEAK_BE_74 3m LE2CO4A18EN_220706 HORIZONTAL Condition : PEAK_74 3m LE2CO4A18EN_220706 HORIZONTAL
AW 00000043z VDW:A000000Ks ¢ SWTAuto RBWA000000Ks 2 VOW-3000.000Ks 1z SWT-Auto
1000 /\ 1000
700 / 709
ol f \ Py
L | AVGBE 54 AVG_54
500 \/\/L 500
400] awo e
R s
sie oacHzz sy sie oacHz2
Condition AV6_BE_54 3m LE2CO4A18EN_220706 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_220706 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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) @uvim) Date: 2023.04.12 ) @uvim) Date: 20230442
1300 1300
1200 1200
1100 0] ,
1000 P 1000
209 \ 501
80.0) N\ 80.0|
\ PEAK BE 74 PERK 74
70.0] / \\ 70.0|
600 600
(g \"M’L"‘ 1/% R kit i
500) BRaman R s0.0) et A
100 a0g
300 300
200 200
100 100
T = G0 w00 106 w0 60 700 Z00 2600 Zo0 00
Froquency (Miz) Froquency (i)
Site 03CH22-HY Site :03CH22-HY
Condition PEAK_BE_74 3m LE2CO4A18EN_220706 VERTICAL Condition : PEAK_74 3m LE2CO4A18EN_220706 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW1000.000KHz VBW:3000.000KHz SWT:Auto
1 g Date: 20230412 ) @suvim) Date: 20230412
1300 1300
1200 1200
1100 0]
1000 1000
904 500
800 800
709 709
w o0 s
500 50
400] ol e
300 300
200 200
100 100
7400 2459 24552467 2460 24712473 2475 2471 2470 2401 245 2405 2467 2400 2471 2495 24052497, 7500 G0 70 100 00 100 F0o 700 2500 Z00. E
Freauency (i Froauency (Mz)
site 03CHz2-HY site +03CH22-HY
Condition AVG_BE_54 3m LE2CO4A18EN_220706 VERTICAL Condition : AV6_54 3m LE2CO4A18EN_220706 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868

Page Number : D13 of D95
FAX : 886-3-327-0855
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. FR2D0206-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

3 Horizontal Vertical

Peak

Avg.

1 (dBuVim) Date: 20230416 A (@BuVim) Date: 20230416
1300) 1300
1200 1200
100 10|
1000 1000
900) 90|
00y PEAK 74| 80.9) PEAK 74|
700 700
500) 60| e s =
500) : W"WWMWW 50| s T il B
400/ 400/~
300 300]
200 200
100 100]
000 5000, 5000, 70000, 12000, 4000, 6000, 16000 000 5000, 5000, 70000, 12000, 4000, 6000, 18000
Frequency (MHz) Frequency (MH2)
site 03CH22-HY site 03CH22-HY
Condition PEAK_74 3m LE2CO4A18EN_220706 HORIZONTAL Condition +PEAK_74 3m LE2CO4A18EN_220706 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D14 of D95
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

3 Horizontal Vertical

1 (@BuVim)

Date: 2023.04.16 1 @Buvim) Date: 2023.04.16
1309 1300

1200 1200

1100 1100

1009 1000

900 904

800 509

709 700

60 G 54 609 G 54

509 — 504 —

B e e B 400 e — B
300 300

200 200

109 100

0600 72000 3000, 14000 500, 75000, 7000 16000 G600 72000, 300, 14000 75000 16000, 000, 16000
Frequency (MHz) Froquency (Miz)

site 03CH22-HY site +03CH22-HY
Condition AV6_54 3m LE2C04A18EN_220706 HORIZONTAL

Condition : AV6_54 3m LE2CO4AI8EN_220706 VERTICAL

10.6G
~18G
Avg.

TEL : 886-3-327-0868
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

3 Horizontal Vertical

1 gBovim) Date: 20230416 ) @Bovim) Date: 20230416
1309 1300

1200 1200

110 o)

1009 1004

300 s0ql

209 PEAK 74 809y PEAK 74
700 700

- E— e 4 o A — A
P ,,,‘,..\f““‘”“”'w

300 200

200 20

100 100

a0 o0 w0 foe a0 TA0oo 1600 18000 o0 oo w0 oo oo raoos 16000 10
requency (MH:) Froquency (z)

Site 03CH22-HY Site :03CH22-HY
Condition PEAK_74 3m LE2CO4A18EN_220706 HORIZONTAL

Condition +PEAK_74 3m LE2CO4AI8EN_220706 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868

Page Number : D16 of D95
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

3 Horizontal Vertical

1 (@BuVim)

Date: 2023.04.16 1 @Buvim) Date: 2023.04.16
1309 1300

1200 1200

1100 1100

1009 1000

900 904

800 509

709 700

60 G 54 609 G 54

509 — 504 —

B e e B 400 e — B
300 300

200 200

109 100

0600 72000 3000, 14000 500, 75000, 7000 16000 G600 72000, 300, 14000 75000 16000, 000, 16000
Frequency (MHz) Froquency (Miz)

site 03CH22-HY site +03CH22-HY
Condition AV6_54 3m LE2C04A18EN_220706 HORIZONTAL

Condition : AV6_54 3m LE2CO4AI8EN_220706 VERTICAL

10.6G
~18G
Avg.

TEL : 886-3-327-0868

Page Number : D17 of D95
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

3 Horizontal Vertical

1 (dBuVim) Date: 20230416 ) (@BuVim) Date: 20230416
1300 1300
1200) 1200
100) 110,
1000 1000
900 900
809 PERK 74| s04) PERK 74
700 70.0)
500) — =l s00f )
00 R ] s00] oS RpremE—
400 400
300) 300]
200) 200]
100 100]
000 5000. 8000, 70000, 12000, 4000, 6000 18000 000 5000, 000, 0000, 12000. 14000, 6000, 18000
Frequency (MHz) Frequency (Miz)
site 03CH22-HY Site :03CH22-HY
Condition PEAK_74 3m LE2CO4AI8EN_220706 HORIZONTAL

Condition +PEAK_74 3m LE2CO4AI8EN_220706 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

3 Horizontal Vertical

1 (@BuVim)

Date: 2023.04.16 1 @Buvim) Date: 2023.04.16
1309 1300

1200 1200

1100 1100

1009 1000

900 904

800 509

709 700

60 G 54 609 G 54

509 — 504 —

B e e B 400 e — B
300 300

200 200

109 100

0600 72000 3000, 14000 500, 75000, 7000 16000 G600 72000, 300, 14000 75000 16000, 000, 16000
Frequency (MHz) Froquency (Miz)

site 03CH22-HY site +03CH22-HY
Condition AV6_54 3m LE2C04A18EN_220706 HORIZONTAL

Condition : AV6_54 3m LE2CO4AI8EN_220706 VERTICAL

10.6G
~18G
Avg.

TEL : 886-3-327-0868

Page Number : D19 of D95
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH12 2467MHz

3 Horizontal Vertical

1 (dBuVim) Date: 20230418 ) (@BuVim) Date: 20230418
1300 1300
1200) 1200
100) 110,
1000 1000
900 900
809 PERK 74| s04) PERK 74
700 70.0)
500) T s00f )
w2 T e e
400/ 400
300) 300]
200) 200]
100 100]
000 5000. 8000, 70000, 12000, 4000, 6000 18000 000 5000, 000, 0000, 12000. 14000, 6000, 18000
Frequency (MHz) Frequency (Miz)
site 03CH22-HY Site :03CH22-HY
Condition PEAK_74 3m LE2CO4AI8EN_220706 HORIZONTAL

Condition +PEAK_74 3m LE2CO4AI8EN_220706 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH12 2467MHz

3 Horizontal Vertical

1 (dBuim) Date: 20230418 1 (dBuVim) Date: 20230418
1200 1300]
1200 1200|
1100 1100
1000 1000|
900 909
809 s00]
700 700
609 V6 54| 609 VG 54
504 B 509 —
D S e B B e P S e e .
309 309
200 200
100 100
0600 72000, 13000, 4000, 5000 76000, 7000, 16000 0600 12000, 3000 14000, 75000, 6000, 7000, 16000
Frequency (MHz) Frequency (Mihz)
site 03CH22-HY Site +03CH22-HY
Condition AV6G_54 3m LE2CO4AIBEN_220706 HORIZONTAL

Condition : AV6_54 3m LE2CO4AI8EN_220706 VERTICAL

10.6G
~18G
Avg.

TEL : 886-3-327-0868

Page Number : D21 of D95
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH13 2472MHz

3 Horizontal Vertical

1 gBovim) Date: 20230416 ) @Bovim) Date: 20230416
1309 1300
1200 1200
1100 0]
1009 1004
300 s0ql
209 PEAK 74 809y PEAK 74
700 700
a0 s 60 —al
50.0/ = 50.0( G e
P o ,”W i
300 200 |
200 20
100 100
a0 o0 w0 foe  7ao  TAooo  T6woo 18000 o0 oo w0 oo oo raoos 16000 1a0oo
roquency (i) Froquency (z)
Site 03CH22-HY Site :03CH22-HY
Condition PEAK_74 3m LE2CO4A18EN_220706 HORIZONTAL

Condition +PEAK_74 3m LE2CO4AI8EN_220706 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868

Page Number : D22 of D95
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH13 2472MHz

3 Horizontal Vertical

1 (@BuVim)

Date: 2023.04.16 1 @Buvim) Date: 2023.04.16
1309 1300

1200 1200

1100 1100

1009 1000

900 904

800 509

709 700

60 G 54 609 G 54

509 — 504 —

B e e B 400 e — B
300 300

200 200

109 100

0600 72000 3000, 14000 500, 75000, 7000 16000 G600 72000, 300, 14000 75000 16000, 000, 16000
Frequency (MHz) Froquency (Miz)

site 03CH22-HY site +03CH22-HY
Condition AV6_54 3m LE2C04A18EN_220706 HORIZONTAL

Condition : AV6_54 3m LE2CO4AI8EN_220706 VERTICAL

10.6G
~18G
Avg.

TEL : 886-3-327-0868

Page Number : D23 of D95
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR2D0206-01C

Emission above 18GHz

2.4GHz WIFI 802.11b (SHF @ 1m)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11b SHF

Horizontal

Vertical

Peak

Avg.

1 @BuVim)

Date: 20230429

PERK 74

A6 54

1
i

100

5000 19000, 20000, 21000, 22000, 23000,
Frequency (MH2)

site 03CH22-HY
Condition PEAK_74 Im SHF_1223_220705 HORIZONTAL

28000,

25000

Data: 2
A (@BuVim)

Date: 20230429

1300
1200
1100
1000
50|
800

PERK 74

700]
s0f

V654

504
P SRR -
300
200
100

5000 19000,

site 03CH22-H
Condition PEAK 74

21000, 22000, 23000, 20000, 2

Frequency (MH2)

v
Im SHF_1223_220705 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11b LF

3 Horizontal Vertical

- b 0230428 i oo 20230420
3 )
P s
a9 w29
511 ) - .
a4 514
pt P
i . P
O X o PE .
2861 25 a4
asf | gt afl g
) 14
ol
51 |
T S N S e I IE I S R S e T
- Frouancy )
sire o3cHz2 Y site <03cH22 1Y
Condition QP 3m BILO6_63304_221004 HORIZONTAL Condition + QP 3m BILOG_63304_221004 VERTICAL

QP/
Peak

TEL : 886-3-327-0868 Page Number : D25 of D95
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

s aBim) Date: 20230416 - Date: 20230816
1300 1300
1209 1200)
i
0 1o
a00) / s0a)
709 / 70
50 L 504
ST, LW v
50,0/ o 500} i et
409 400
300 300)
209 200
100 100
S0 7m0, 740 7500 80 7400 7815 w0 m om0 s 70 B 70 7 £
requency (MHy) Freauency (WHE)
03cH22-HY sire < 03cH22-HY
Condition PEAK_BE_74 3m LE2C04A18EN_220706 HORIZONTAL Condition : PEAK_74 3m LE2CO4A18EN_220706 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
s aBovim) Date: 20230116 ) o) Date: 20230816
1300 1300
1200 1200)
1100 110.0| 1
Paa
1009 / 1000
90.0] / 90.0(
80.0 / 80.0f
709 700)
a9 nf 0l s
o A
Ve N N | s s
- P e — e
300 300)
209 200
100 100
S0 270, 740 7350 e 0 7 w0 o oo e zioo  men z0 a7 E
reauency (MHy) Freauency (WHz)
site 03cHz2-HY sire < 03cHz2 HY
Condition AV6_BE_54 3m LE2C04A18EN_220706 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_220706 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

oy bawsauzsoa o s oy vasuzsoats
10 -
- 1
1100} 110.0/ -
100 . 1000
209 / %
w0 / w0 senc 7
109 { 0
009 J P
o s04) o e I BURROR BEETE S ke S Rl s
—
w09 “0d
209 20
209 2
04 104
o E B4 o o T s S
ey o Troancy b
Site 03CH22-HY Site :03CH22-HY
Condition PEAK_BE_74 3m LE2CO4A18EN_220706 VERTICAL Condition :PEAK_74 3m LE2CO4A18EN_220706 VERTICAL
REW-1000000KHz VBW:3000000KHz SWT:Auta RW-100000KHz VBW:3000000KHz SWT:Auto
1t oo zuzsoa10 - oo uzsonte
10 -
14 1
o - .
o 1nd
g %
09 s0d
09 04
609 A 600) VG 54
09 e y
N 109 S N I R N -
209 s
209 2
104 04
T D o T o s D T e
e e remency b
sire oachzz-HY site <03cHzz-Hy
Condition AV6_BE_54 3m LE2CO4A18EN_220706 VERTICAL Condition : AV6_54 3m LE2CO4A18EN_220706 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO6 2437MHz - L
4 Horizontal Fundamental
100.0/ /[*\ 100.0|
o
wd
MWW 50| o PSR S
e —— ey
|
Site 03CH22-HY Site :03CH22-HY
Condition PEAK_BE_74 3m LE2CO4A18EN_220706 HORIZONTAL Condition : PEAK_74 3m LE2CO4A18EN_220706 HORIZONTAL
Ao TODI000kz VoW 2000 000Ks 1 WA RO T000 000Kz VoW S0 000K SW At
Peak
g
wd
- Y o O N O s
F—— ey
Condition AV6_BE_54 3m LE2CO4A18EN_220706 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_220706 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No

. FR2D0206-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal Fundamental

Avg.

AV6_BE_54 3m LE2CO4A18EN_220706 HORIZONTAL
RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

— vae 202518
1300
1209
o9
100 TN
200 / \
500 N e o 74
"
600 Ay
; ;
wd W
40
300
204
109
T T D T
Frecuencs e
Site 03CH22-HY
Condition PEAK_BE_74 3m LE2CO4A18EN_220706 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 e 2023018
1500
1200
o9 —
1000 /
s0d
50
700
o N | Avo e 54
s00 -
N\ 1
400 S, N S S
500
200
109
S L S R T
Freasency Mz
site o3cHzz Y
Condition

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

1 apuvimy bate: 20230816 1 B bat: 20230016
1300 1304
1200 1200
;
1o 1ol
1000 100
o0 s0d
209 809y PEAK 74
700 / W 704
500 M 600
) i |
s04 N U o ———
Pe————
400 104
200 300
204 204
10 10d
= F N, BN R T oo T Teoo o Tadn 7o Zeeo  Zen aee 3000
Hreauoncy (e Fruoncy (i)
Site 03CH22-HY Site :03CH22-HY
Condition PEAK_BE_74 3m LE2CO4A18EN_220706 VERTICAL Condition : PEAK_74 3m LE2CO4A18EN_220706 VERTICAL
RBWL1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:I000.000KHz VBW:3000.000KHz SWT:Auto
10 bate: 20230416 1 oBuvm bat: 20230816
1304 1304
1200 1204
g 10
1000 ™ 1000
s0q %0
s a0
700 70d
A -
50,0/ i 50.0( 1
RO BTN 1
wol
304 30
200 204
109 104
10 T oo zwo oz aMn 0.2 T N I R o
Heauency (wie Friony i)
site o3cHzz-HY site J03cH22-HY
Condition AVG_BE_54 3m LE2CO4A18EN_220706 VERTICAL Condition : AV6_54 3m LE2CO4A18EN_220706 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR2D0206-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

Peak

1 cBuvim) Date: 2023.04-16
1300

1200

109

Ve
1000
\

900

a0 PEAK 5E 74
700 \

500 WMMMJM

500 iracd,

400

300

200

100

T T T T ST DT T

Froquency (k)

Site 03CH22-HY
Condition

PEAK_BE_74 3m LE2CO4AIBEN_220706 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 20230416

50.0f \

- 1
40.0{ N~ L
Condition

AV6_BE_54 3m LE2CO4A18EN_220706 VERTICAL
RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Fundamental

1 (dBuVim)

Avg.

RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Date: 2025.04.13 ) @uvim) Date: 20230413
1300 1300
1200 1200 .
o 0]
1000 . 1000
N
900 \ 509
o0 ANE PEAK BE 74 a0 PERK 74
700 < 700
509 M o
500 e T s00] MMMM -
oo
100 400
300 300
200 200
100 100
T =) G0 Ta00. f06 w0 60 700 Z00 2600 Zo0 00
Froquency (HH:) Froquency (i)
Site 03CH22-HY Site :03CH22-HY
Condition PEAK_BE_74 3m LE2CO4A18EN_220706 HORIZONTAL Condition :PEAK_74 3m LE2CO4A18EN_220706 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW1000.000KHz VBW:3000.000KHz SWT:Auto
1 g Date: 20230413 ) @suvim) Date: 20230413
1300 1300
1200 1200
00— ol
1000 1000
904 500
800 800
7d N o
609 \’\\,\ [ VG BE 54| 600 AVG 54
500 500
400 ~— 7 e S S —
300 309
200 200
100 100
7400 2459 24552467 2460 24712473 2475 2471 2470 2401 245 2405 2467 2400 2471 2495 24052497, 7500 00 T00 00 06 1600 Zoo B0 06 700, E
Freauency (ia) Froquency (i)
site 03CH22-HY site +03CH22-HY
Condition AV6_BE_54 3m LE2CO4A18EN_220706 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_220706 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Vertical

Fundamental

1 (dBuVim)

Avg.

RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

bate: 20230413 1 B bat: 20230013
1300 1304
1200 1200
110.0) 110.0| 1
mnnm\ 100
o0 s0d
209 PEAK BE 74| 809y PEAK 74
700 704
o P 4
sn A b tesoatesme] B P ———— S S E—
400 104
200 300
204 204
10 10d
7 = oo T Teoo o Tadn 7o Zeeo g aeE 3000
oo e Fruoncy (i)
Site 03CH22-HY Site :03CH22-HY
Condition PEAK_BE_74 3m LE2CO4A18EN_220706 VERTICAL Condition : PEAK_74 3m LE2CO4A18EN_220706 VERTICAL
RBWL1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:I000.000KHz VBW:3000.000KHz SWT:Auto
Peak
10 bate: 20230013 1 oBuvm bate: 20230013
1304 1304
1200 1204
wog L 10
o0 T 1000
s0q %0
700 \ 700)
o0 \/\“N\%,*kkkkﬂ,gg oo A5 54
50.0 50.0f J
400] P L L B e e P B
304 30d
200 204
109 104
A5 24632465 24672465 247 4TS 2478 24T 2478 24812403 2495249 2480 2451 4TS 24952457, 2500 T R R~ o
Heauency e Friony i)
site o3cHzz-HY site J03cH22-HY
Condition AVG_BE_54 3m LE2CO4A18EN_220706 VERTICAL Condition : AV6_54 3m LE2CO4A18EN_220706 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH12 2467MHz

4 Horizontal Fundamental

) @uvim) Date: 2025.04.15 ) @uvim) Date: 20230416
1300 1300
1200 1200 ;
1100 0]
1000) /“ 1000]
900 509
0 PEAK_BE 74 09 PEAK 74
700 700
600 Sl 600 .,ml"l
4
s00) MMMMMMM‘ 500) -+ b i
100 400
300 300
200 200
100 100
T = G0 w00 106 w0 60 700 Z00 2600 700 00
Froquency (Miz) Froquency (i)
Site 03CH22-HY Site :03CH22-HY
Condition PEAK_BE_74 3m LE2CO4A18EN_220706 HORIZONTAL Condition : PEAK_74 3m LE2CO4A18EN_220706 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW1000.000KHz VBW:3000.000KHz SWT:Auto
1 g Date: 20230416 ) @suvim) Date: 20230416
1300 1300
1200 1200
ol e 0]
to0of——# 1000
90.0{ // 90.0f
809 800
700 N 700
A 600
500 e e e b AG 54
500 He 50
" ) * R | R ———
300 300
200 200
100 100
7400 2459 24552467 2460 24712473 2475247 2470 2401 24532405 2467 2400 2471 2495 24052497, 2500 G0 70 100 00 100 F0o 700 700 Z00. E
Freauency (ia) Froauency (Mz)
site 03CHz2-HY site +03CH22-HY
Condition AVG_BE_54 3m LE2CO4A18EN_220706 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_220706 HORIZONTAL

RBW:1000.000KHZ VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH12 2467MHz

4 Vertical Fundamental

o I o R
110.0/ 110.0| 1
100.0/ - 100.0|
b PEAK BE_74 aog) PEAK 74|
b
500) M= R T Lt e R B s00) S ——— IS
e e
o
Site 03CH22-HY Site :03CH22-HY
Condition PEAK_BE_74 3m LE2CO4A18EN_220706 VERTICAL Condition : PEAK_74 3m LE2CO4A18EN_220706 VERTICAL
Ao o3b00R s et sdoncob s S SN AP
Peak
o
600 VG 54]
s0.0| —_/)
w00 e
Condition AV6_BE_54 3m LE2C04A18EN_220706 VERTICAL Condition : AV6_54 3m LE2CO4A18EN_220706 VERTICAL

RBW:1000.000KHZ VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

4 Horizontal

Fundamental

1 (dBuVim)

[— savm p—
110.0/ 110.0| 1
1000 /N ] 1000
209 \ %0q
ol s
o ] oo N N D Wt
wg P
o i ronincy o
Site 03CH22-HY Site :03CH22-HY
Condition PEAK_BE_74 3m LE2CO4A18EN_220706 HORIZONTAL Condition : PEAK_74 3m LE2CO4A18EN_220706 HORIZONTAL
REW-I000000KHz VEW: 3000000k 2 SWT-Auto RBW-I000000KHz VDW:3000000KHz SWT-Auto
Peak
100.0 =1 100.0{
o/ N
soaL N T T 504 i p—
400 T~ P — S S B
ey J—
sie oscHzHY site ocH22-HY
Condition AVG_BE_54 3m LE2CO4A18EN_220706 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_220706 HORIZONTAL

RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D36 of D95



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

1 gBuvim) Date: 2023.04-16 ) aBovim) Date: 20230416
1300 1100
1200 1200
110 o) +
1000 //‘”M\\ 100
900 / a0l
w0 PEAR BE 74 L PRk 74
700 700
500 i 0.
500 fnal L L L 50 e A
Prp——
400 a0
300 300
200 200
100 100
= G0 W0 V00 00 1900 7o o6 Z00  Z00 )
Froauency (M) Froquency (M)
site 03CHz2-HY site +03CH22-HY
Condition PEAK_BE_74 3m LE2COAAIBEN_220706 VERTICAL Condition  :PEAK_74 3m LE2CO4AIBEN_220706 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
1 o8 Date: 20230816 ) aBovim) Date: 20230416
1300 1300
1200 1200
o9 1)
1000 e 1000
s00 a0l
400 a0
700l 709
609 ] v e b 09 e
500 snal
=
S P——
400 — oo e
300 300
200 200
100 100
2800 2463 2405 2461 2400 471 2473 2475 24TT 470 2431 240 2405 2407 2480 2491 2493 24952497, 2500 L O R [ < M T R Y EC
Freauency (He) Frequency (M)
sire 03CHz2-HY site +03CH22-HY
Condition AVG_BE_54 3m LE2COAAIBEN_220706 VERTICAL Condifion  : AV6_54 3m LE2CO4AIBEN_220706 VERTICAL
RBW:1000.000KHz VBW:0.010KHZ SWT:Auto  RBW:1000.000KHz VBW-0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D37 of D95



ssamonas. FCC RADIO TEST REPORT

Report No

. FR2D0206-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Vertical

Peak

Avg.

1 (dBuVim) Date: 20230416

1300
1200
1100
1000
900
800

PEAKL74|

700
500
500
400
309
200
109

- e e A

000

site
Condition

5000. 5000, 10000, 12000, 3000, 6000 18000
Frequency (MHz)
03CH22-HY

PEAK_74 3m LE2CO4A18EN_220706 HORTZONTAL

A (@Buvim)

Date: 20230416

1300]
1200
10|
1000
s0.f
a0

PERK 74

700
60|
50 :
40
300
200
100

Em— =

e PG

o0

Site
Condition

5000, 000, 10000,
Frequency (MHz)

£ 03CH22-HY
+PEAK_74 3m LE2CO4A18EN_220706 VERTICAL

12000, 14000, 60001801

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

4 Horizontal Vertical

1 (@BuVim)

Date: 20230416 ) (@BuVim) Date: 20230416
1300 1300
1200) 1200
100) 110,
1000 1000
900 900
s00) 800
700 700)
609 VG 54 600 VG 54|
500 s00]
. -] e
400 400
300) 300]
200) 200]
100 100]
0600 12000 13000, 14000, 15000, 16000, 7000, 18000 0600 12000, 13000, 14000, 15000, 6000, w000, 18000
Frequency (MHz) Frequency (Mihz)
site 03CH22-HY Site :03CH22-HY
Condition AV6_54 3m LE2C04AIBEN_220706 HORIZONTAL

Condition : AV6_54 3m LE2CO4AI8EN_220706 VERTICAL

10.6G
~18G
Avg.

TEL : 886-3-327-0868

Page Number : D39 of D95
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

4 Horizontal Vertical

1 (dBuVim)

Date: 2023.04.16 A @Buvim) Date: 2023.04.16
1300 1300

1200 1200]

1109 1100

1000 1000

%00 90|

80 PERK 74| a0 PERK 7]

700 70|

500 - 600 -

50 T — 50| - P =
g g™

309 200|

200 200|

100 100]

%00 5000 oo odos. 72000 14006 76060 16000 a0 000, o0 foo00. 12000 74000, 16000 18000
Frequency (Wis) Frequency (MHz)

site 03CH22-HY site +03CH22-HY
Condition PEAK_74 3m LE2CO4AIBEN_220706 HORTZONTAL

Condition +PEAK_74 3m LE2CO4AI8EN_220706 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868

Page Number : D40 of D95
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

4 Horizontal Vertical

1 (BuVim) Date: 20230416 ) (4BuVim) Date: 2023.04-16
1300) 1300]
1200 1200]
1109 100
1000) 100,]
900 9.0
800 80|
700) 700/
60 G 54| 0] AVG 54|
500 s0.0]
lr r At——tt— rr r ——t———t
400 400}
300 300
200/ 200)
100) 100
10600 12000, 3000, 12000, 15000, 16000, 7000, 18000 0600 12000, 3000, 14000. 15000, 6000, 7000 18000
Frequency (MHz) Frequency (MHz)
Site 03CH22-HY Site :03CH22-HY
Condition AV6_54 3m LE2CO4AI8EN_220706 HORTZONTAL

Condition : AV6_54 3m LE2CO4AI8EN_220706 VERTICAL

10.6G
~18G
Avg.

TEL : 886-3-327-0868

Page Number : D41 of D95
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

4 Horizontal Vertical

1 (dBuVim) Date: 20230416 ) (@BuVim) Date: 20230416
1300 1300
1200) 1200
100) 110,
1000 1000
900 900
809 PERK 74| s04) PERK 74
700 70.0)
500) sl s00f T
509 P T e s00] S p—
P S st e
400 400
300) 300]
200) 200]
100 100]
000 5000. 8000, 70000, 12000, 4000, 6000 18000 000 5000, 000, 0000, 12000. 14000, 6000, 18000
Frequency (MHz) Frequency (Miz)
site 03CH22-HY Site :03CH22-HY
Condition PEAK_74 3m LE2CO4AI8EN_220706 HORIZONTAL

Condition +PEAK_74 3m LE2CO4AI8EN_220706 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D42 of D95



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

4 Horizontal Vertical

1 (BuVim) Date: 20230416 ) (4BuVim) Date: 2023.04-16
1300) 1300]
1200 1200]
1109 100
1000) 100,]
900 9.0
800 80|
700) 700/
60 G 54| 0] AVG 54|
500 s0.0] —7
B e e S E——— B e e B S
300 300
200/ 200)
100) 100
10600 12000, 3000, 12000, 15000, 16000, 7000, 18000 0600 12000, 3000, 14000. 15000, 6000, 7000 18000
Frequency (MHz) Frequency (MHz)
Site 03CH22-HY Site :03CH22-HY
Condition AV6_54 3m LE2CO4AI8EN_220706 HORTZONTAL

Condition : AV6_54 3m LE2CO4AI8EN_220706 VERTICAL

10.6G
~18G
Avg.

TEL : 886-3-327-0868

Page Number : D43 of D95
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH12 2467MHz

4 Horizontal Vertical

) @Buvim) Date: 2023.04.17 A (@Buvim) Date: 2023.04.17
1300 1300
1209 1200|
1100 ol
1000 1000
%00 50|
09 PERK 74| w0 PEAK T4
700 700
500 s s T
50 T L 50| e
200 0gfr”T
300 300|
200 20|
100 100]
00 5000 oo fooo. 7ao0.  Aoon.  feo6o. 16000 000 0. o000 foooo a6 teo6o. 16000 16000
Froquency (MHz) frequency (Miz)
site 03CH22-HY site :03CH22-HY
Condition PEAK_74 3m LE2CO4AIBEN_220706 HORIZONTAL

Condition +PEAK_74 3m LE2CO4AI8EN_220706 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D44 of D95



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH12 2467MHz

4 Horizontal Vertical

) (@Buvim) Date: 2023.04.17 1 @Buvim) Date: 2023.04.17
1309 1300
1200 1200
1109 1100
1009 1000
900 904
800 509
709 700|
60 G 54 609 G 54
509 504
T — e —
00 40
300 300
200 200
109 100
0600 2000 13000 14000 15000 %6000 f7000 16000 G600 000 3000 fA000. 1000 46000 7000 18000
Froquency (Miz) Froquency (Miz)
site 03CH22-HY site +03CH22-HY
Condition AV6_54 3m LE2C04A18EN_220706 HORIZONTAL

Condition : AV6_54 3m LE2CO4AI8EN_220706 VERTICAL

10.6G
~18G
Avg.

TEL : 886-3-327-0868

Page Number : D45 of D95
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH13 2472MHz

4 Horizontal Vertical

1 (dBuVim) Date: 20230417 ) (@BuVim) Date: 20230417
1300 1300
1200) 1200
100) 110,
1000 1000
900 900
809 PERK 74| s04) PERK 74
700 70.0)
500) o s00f o]
509 5 —— s00] Rpm—— T
Py saaper " F
300) 300] t
200) 200]
100 100]
000 5000. 8000, 70000, 12000, 4000, 6000 18000 000 5000, 000, 0000, 12000. 14000, 6000, 18000
Frequency (MHz) Frequency (Miz)
site 03CH22-HY Site :03CH22-HY
Condition PEAK_74 3m LE2CO4AI8EN_220706 HORIZONTAL

Condition +PEAK_74 3m LE2CO4AI8EN_220706 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D46 of D95



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH13 2472MHz

4 Horizontal Vertical

1 (BuVim) Date: 20230447 ) (4BuVim) Date: 20230447
1300) 1300]
1200 1200]
1109 100
1000) 100,]
900 9.0
800 80|
700) 700/
60 G 54| 0] AVG 54|
500 s0.0] ———
400 — S E————_ LSS 400] =T N e
300 300
200/ 200)
100) 100
10600 12000, 3000, 12000, 15000, 16000, 7000, 18000 0600 12000, 3000, 14000. 15000, 6000, 7000 18000
Frequency (MHz) Frequency (MHz)
Site 03CH22-HY Site :03CH22-HY
Condition AV6_54 3m LE2CO4AI8EN_220706 HORTZONTAL

Condition : AV6_54 3m LE2CO4AI8EN_220706 VERTICAL

10.6G
~18G
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

Emission above 18GHz

2.4GHz WIFI 802.11b (SHF @ 1m)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11b SHF

Horizontal Vertical

Peak

Avg.

Data: 1 Data: 2
1 @BuVim) Date: 20230429 A (@BuVim) Date: 20230429
1300 1300
1200) 1200
100) 1100
1009 1000
900 900
809 PERK 74 s04) PERK 74
700 700]
609 A6 54 600 V654
500 500]
P U O Qe et
300 300]
200 200
100 100]
5000 19000, 20000, 21000, 22000, 23000, 28000, 25000 5000 19000, 20000, 21000, 22000, 23000, 24000, 250
Frequency (MH2) Frequency (MH2)
site 03CH22-HY site 03CH22-HY
Condition PEAK_74 Im SHF_1223_220705 HORIZONTAL Condition :PEAK_74 Im SHF_1223_220705 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No

. FR2D0206-01C

Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11b LF
4 Horizontal Vertical
\ -
. i —] .
PR ::J“ & M it
2 MWMT”
Zzi%s,ezam,zz 1004 HORIZONTAL i(‘:'r\edmon (0]3?5;:;5267633047221004 VERTICAL
QP/
Peak
TEL : 886-3-327-0868 Page Number : D49 of D95

FAX : 886-3-327-0855



SPORTON LAB. FCC RAD'O TEST REPORT Report No. : FR2D0206-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

3+4 Horizontal Fundamental

e m w: 20230411
4agevel (@Bavim) Dote: 2073041

suglovel Gty Dote:2023.04.11
2on 12os
120 1208 .
oef P oef ﬂ
100 J 1000
0o / sg |
i / wy i sk 1
700 o Toqf i[
P h g \
o, pov I N B TN 1A 1 SIPIN | L R—— -
e P
»g g
g 200
1aqf 109
S £ i g0 s SN e
Fraquency o8 requency (z)
Site 03CH22-HY Site 03CH22-HY
Condition PEAK_BE_74 3m LE2C04AIBEN_220706 HORTZONTAL Condition PEAK_74 3n LE2CO4AIBEN_220706 HORTZONTAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

o 2 Dote: 2023.04-11
saghevel (dBevm)

©igloveliabuvm) oo 2023041
s} v0sf
1208 1208
ad woef )
100 VY, 100sf
wa w0y “
704 Toqf |
wd _/ wg i
sosf / sasf |
wp—————— — el - T
0o w9
208 g
104 10
o g o £ s e TR T P T T
reuency i Treauency in
Site 030H22-HY Site 03CH22-HY
Condition AV6_BE_54 3m LE2CO4A18EN_220706 HORIZONTAL Condition AV6_54 3m LE2COAA1BEN_220706 HORIZONTAL

RBW-1000.000KHz VBW.0.750KHz SWT:Auto RBW:1000.000KHz VBW-0.750KHz SWT:Aute

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D50 of D95



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

ot owe: 20230441 Mjmum-v .m e 2023 041
w04 -
g uvb: '
aq N od ‘
10d y 1o0q |
sagf f g i
| i
wn T / wdf | ——
700 it 708 1l
| Y, | i
| F i il
) | JUTION | | VeSS Ve
L Sommmesrs reetme e PO o i
ws g |
wd s 1
gy 200 |
104 d f
1 |
T E 5 e T N %o
Frquoncy ) eeauency e
Site 03CH22-HY Site 030H22-HY
Condition PEAK_BE_74 3m LE2CO4A1BEN_220706 VERTICAL Condition PEAK_74 3m LE2CD4AI8EN_220706 VERTICAL
REW:1000.000KHz VBW:3000.000KHz SWT:AuTo REW-I000.000KH VBW:3000000KHz SWT:Auto
sl igowim) e 2023041 i S
s oy
1208 1)«@;
]
woq od ;
100q A\ woaq ﬂ
s J s0qf f
o ) I
|
o oq i
wq w 1l S
s 'Aj 1< . i
F o [ N Nt =
wd xd ;
u 20d] |
109 100 |
) |
e 0 55 T s S 0
oy Teeauency e
Site 03CH22-HY Site 030H22-HY
Condition AV6_BE_54 3m LE2CO4AI8EN_220706 VERTICAL Condition AV6_54 3m LE2COAAIBEN_220706 VERTICAL
REW-1000.000KHz VBW-0.750KHz SWT-Auto REWH000.000KHZ VBW-0750KHz SWT Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page

Number : D51 of D95



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

3+4

Horizontal

Fundamental

1 @By

Date: 20230412

1 @Buvim) Date: 20230412
130 1300

1200 1200

10| ,\/\/\/\ 110.0)

1004 / 100

a0l V.‘ 904

500 Vip w0 | e
0q A 700 f

00 B

0.0k

TSR S

o I ——

|

Avg.

+ RBW:1000.000KHZ VBW:0.750KHz SWT:Auto

104 10
304 304
204 204
100 104
T N R T T o T o0 0 7w B BT
Freauency (i) Feeauency (e
Site :03CH22-HY Site. 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_220706 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_220706 HORTZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 gBvm bate: 20230812 1 4B bate: 20230812
1304 1504
1204 1204
10 1o
100 val 1004
%0 s0d
a0 s0d
700 e 704
wd . w 1]
500 saq 7
i
400) o e
304 s0d
200) 204
10 10d
0 R R R ST oo 0. 000000 w0 300, 3800, 0
reauency (e Freaiency (wiz
site :03cH22-HY site o3cH22.HY
Condition : AV6_BE_54 3m LE2CO4A18EN_220706 HORIZONTAL Condition AV6_54 3m LE2CO4A18EN_220706 HORIZONTAL

RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D52 of D95



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR2D0206-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

3+4 Horizontal Fundamental
v R
1100 [\v/”\,“\/“-
- N
I —
o »\"AMMWWM
wd '
50.0f ""‘M—WWMM
e
Condition < PEAK_BE_74 3m LE2CO4A18EN_220706 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Left blank
s0d
1000 aVAvVaval
90.0f \
800 A
70,0 \/\M\r
600 AVG_BE 54
500 V\"‘\»«VN 3
40,0 MM\’
s
Condition : AV6_BE_54 3m LE2CO4A18EN_220706 HORIZONTAL
ROWFLOGDO00Rz VBTSN e WAL
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

3+4

Vertical

Fundamental

Peak

e
1 T —
E NN N
Freqvency itz
:03CH22-HY

+PEAK_BE_74 3m LE2C04A1BEN_220706 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Site

Date: 20230412

PERK 74

b bt
R R————————

000 300, 1500 4700, 1900 2100 2300 2500 2700.
Frequency (MHz)

03CH22-HY

Condition PEAK_74 3m LE2C04AIBEN_220706 VERTICAL

RBW:1000.000KHz VBW:3000000KHzZ SWT:Auto

Avg.

2340, 2360, 2360,
Frequency (MH2)

:03CH22-HY
: AV6_BE_54 3m LE2CO4A18EN_220706 VERTICAL
+ RBW:1000.000KHZ VBW:0.750KHz SWT:Auto

220, 2840,

Date: 20230412

1300
1200
o
1000
90
80
700
60
50

409
304
200
100

AVG 54

—

T

e

Site

000 300 1500 1700, 1900 2100 2300 2500 2700.

Frequency (MHz)
03CH22-HY

Condition AV6_54 3m LE2CO4A18EN_220706 VERTICAL

RBW:1000.000KHz VBW:0.750KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No

. FR2D0206-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Avg.

: AV6_BE_54 3m LE2CO4A18EN_220706 VERTICAL
+ RBW:1000.000KHZ VBW:0.750KHz SWT:Auto

3+4 Vertical Fundamental
v R

110.0| Wk

wog

90.0| A

' KA
60 WMW%
50,0/ Ao,
o o
Condition : PEAK_BE_74 3m LE2CO4A18EN_220706 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Left Blank

s0d
|-
1000) 7 VA, \\

90.0f \

wd

700) W/ \/\

609 W\'\\,\ VG BE 54

500 \f\\bv\\:

40,0 T

s
Condition

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

3+4 Horizontal Fundamental

) (@Buvim)

Date: 2023.04-11 ) dBuVim) Date: 2023.04-11
1300 1300
1200 1200
O 09|
1000 1000
900 900
00 PERK_BE_74| 809 PERK 74
00| iy 700)
600 WM 600)
s00) T ———— s00) S S
P ————
400 00
300] 300
200 200)
10.] 100)
A 246324652161 2100 241 24T 4TS ATT 4TS 2451 2482405 2401 2488 2401 2493 S5 24T 2 000 300, 1500 4700, 1900 2100 2300 2500 2700,
requency (Hz)

Frequency (MHz)
Site £ 03CH22-HY

Condition +PEAK_BE_74 3m LE2C04A1BEN_220706 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Site 03CH22-HY
Condition PEAK_74 3m LE2C04A18EN_220706 HORTZONTAL
RBW:1000.000KHz VBW:3000000KHzZ SWT:Auto

Peak

A (@BuVim)

Date: 20230411 1 gBavim) Date: 2023.04-11
1300 1300

1200 1200

1) o)

10008 TN 1000

%09 a0

a0 s00)

700 700l

o N VG B 54| 9 | A5 54
500 500 R B

40| \/'\w—-—-— 400) ey I S —

300 300

200 200

100 100

0 2463245 2467 2460 2471 24T 2475 24T7 2473 2407 2403 2465 2467 2460 2491 2499 2405 2457, 2 G0 W0 T00 00 00 700 %00 2600 7700
Freaquency (M) Freaquency (WHz)

site :03CH22-HY site 03CH22-HY
Condition : AVG_BE_54 3m LE2CO4A18EN_220706 HORIZONTAL Condition AVG_54 3m LE2CO4A18EN_220706 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.750KHz SWT:Auto RBW:1000.000KHz VBW:0.750KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D56 of D95
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

3+4 Vertical

Fundamental

) (@Buvim) Date: 2023.04-11

100.0f M 100.0f

09 PEAK BE 74 809 PERK 74
5 IS

50.0/ %ww 50.0( L |

Frequency (MHz)

Site 1 03CH22-HY Site 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_220706 VERTICAL Condition PEAK_74 3m LE2CO4A18EN_220706 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak

1000 e 1000
900 N\ 900
800 N 80
N

704

\

N w51 | wis
500 SE s00) =
o — “0d

I ——
300 300
200 200)
100] 100)

450 2463.2465.2467 2469, 2471, 2473 2475 2471 2479.2461 2483, 2485.2487. 2439, 2491.2493.2495 2497, 2 000 300 1500 1700, 1900 2100 2300 2500 2700.
Frequency (MH2) Frequency (MHz)

site :03CH22-HY Site 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_220706 VERTICAL Condition AV6_54 3m LE2CO4A18EN_220706 VERTICAL
+ RBW:1000.000KHZ VBW:0.750KHz SWT:Auto

RBW:1000.000KHz VBW:0.750KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D57 of D95
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH12 2467MHz

3+4

Horizontal

Fundamental

) (@Buvim)

Avg.

+ RBW:1000.000KHZ VBW:0.750KHz SWT:Auto

AV6_54 3m LE2C04A18EN_220706 HORTZONTAL
RBW:1000.000KHz VBW:0.750KHz SWT:Auto

— o I
o o
2o o
o o
100.0{ “WW 100.0|
ws \\WWW . s .
o s
e —
500 | L e e S S|
40.0| An.nw
m s
s s
- .
R T T e e S e —
e it
Site 1 03CH22-HY Site 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_220706 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_220706 HORTZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
ourm I o I
oo o
b o
o o
o o
90.0f \/_\//\/\ 90.0|
m p
o e
s = s o i
50| \\/\ 50.0] -’J
00| s 40.0f e S
o -
" g
o m
TR TR T SR T T A TR B AT L T
R s
sre oscrzz iy ae i
Condition : AV6_BE_54 3m LE2CO4A18EN_220706 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D58 of D95



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH12 2467MHz

3+4 Vertical Fundamental

) (@Buvim)

Date: 2023.04-11 ) g8y

Date: 2023.04-11

1
b A g o9
1000 ’N\M\ 1000

90|

900
00 PERK_BE_74| 809 PERK 74
00| el 700)

450 2463.2465.24672469.2471 2475 2475, 2477 2470.2481.2485.2485.2487.2489. 2491 2493.2495.2497. 2 000 00, 1500 4700, 1900 2100 2300 2500 2700.
Frequency (MHz) Frequency (MHz)

Site :03CH22-HY Site 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_220706 VERTICAL Condition PEAK_74 3m LE2CO4A18EN_220706 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

IR EN TR,

o

m

500 s 500 | ——

00| 40, n_ﬂ_,_,_,_,‘_,_,————/——/ T

o

G

Frequency (MHz)
site :03CH22-HY

Condition : AV6_BE_54 3m LE2CO4A18EN_220706 VERTICAL
+ RBW:1000.000KHZ VBW:0.750KHz SWT:Auto

Site 03CH22-HY
Condition AV6_54 3m LE2CO4A18EN_220706 VERTICAL
RBW:1000.000KHz VBW:0.750KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D59 of D95
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR2D0206-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH13 2472MHz

3+4

Horizontal

Fundamental

) (@Buvim)

Avg.

oate: 20230411 1 gBovim) Date: 2023041

130 1300

1200 1200

1) o)

|

1004 T e 100

90.0( k! 90.0f

09 PEAK BE 74 809 PERK 74

700" \ 700

00 anal

it | e s————o Vo st

50 st soof —

404 104

304 200

200 200

100 100

60 24632465 24672463 24T1 24T 24TE 24T 2478 2451 2485 2485 2487 2480 2491 243 24952467, G0 To 7o oo 7o i B0 2600 2700
Frequency (i) Heduency (MHa)
Site :03CH22-HY Site. 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_220706 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_220706 HORTZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
J @Bovim) Date: 202304 1 1 gBovim) Date: 2023041
130 1300
1200 1200
00| o)
1000 1000
90.0f v 90.0f
a0 o0
709 709
00 AVG BE 54 609 AVG 54)
509 1 50
40| wof T
300 309
209 200
100 100
60 246324652467 7463 2471 24T 2475 24TT 2478 2401 2483 2465 2457 2400 2491 2453 A5 2457, 7 T R R TR S [ TR T )
Freavency (i) reauency (Ha)
site <03CHz2HY site 03cH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_220706 HORIZONTAL Condition AV6_54 3m LE2CO4A18EN_220706 HORIZONTAL
 RBW-1000.000KHz VBW:0.750KHz SWT:Auto

RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D60 of D95



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH13 2472MHz
3+4 Vertical

) (@Buvim)

Fundamental

Date: 2023.04-11 ) g8y

Date: 2023.04-11

1300
1200
0|

R e W 10

900 900
04 PERK_BE_74| 809
700

PERK 74
700
600] M, 60
bt
500 BT 500 S i R e
400] 400
309 300
200 200
100 100
460 246324652467 2460 2471, 24732475, 2477 2470.2481 248 24852487 2489.2491 2493, 2495.2497. 2 000 300 1500 1700 1900 2100 2300 2500 2700,
Freauency (MHz) Freauency (MHz)
Site +03CH22-HY Site 03CH22-HY
Condition +PEAK_BE_74 3m LE2CO4A18EN_220706 VERTICAL Condition PEAK_74 3m LE2CO4AIBEN_220706 VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto

RBW:1000.000KHz VBW:3000000KHzZ SWT:Auto

Peak

v oo 20230411 oy oo 20230411

100 100

) P

g o

1009 1009

%0 ATINATN s0d

wl

700 700

509 500

10 P e S =

300 500

200 209

101 109

R T S T A T T L S/~ -
recuencs i

Frequency (MHz)

site :03CH22-HY Site 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_220706 VERTICAL Condition AV6_54 3m LE2CO4A18EN_220706 VERTICAL
+ RBW:1000.000KHZ VBW:0.750KHz SWT:Auto

RBW:1000.000KHz VBW:0.750KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D61 of D95
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11be EHT20 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11be EHT20 Full CHO1 2412MHz

3+4 Horizontal Fundamental

el (dBuVim) Date: 2023.04-12

1 (dBuVim) Date: 20230412
130.] 1300]
1200] 1200)
1100 e iss) 100
100] { 1000]
m /

800 809 1 PEAK 74,
iy by
00 e y
o ——
b 50.0(

(PP SN N W 1
o o
u -
" ag
w s
b e 7 e s TS AT
ey et
:03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_220706 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_220706 HORIZONTAL
RO T005000R 2 Vout 000000k S ns Ao To00000KE 1 V5000 300K A s
Peak
o o amaers v i
0d o
204 o
o wod
wod wod
- -
s g
e e
s g
4n.n‘wr_._,_,_,_,./—————’kJ
s s
s aq
s s
o - o - s T T
ey et
Site :03CH22-HY Site 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_220706 HORIZONTAL Condition AV6_54 3m LE2CO4A18EN_220706 HORIZONTAL

+ RBW:1000.000KHz VBW:1.800KHzZ SWT:Auto RBW:1000.000KHz VBW:1800KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D62 of D95
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11be EHT20 Full CHO1 2412MHz

3+4 Vertical Fundamental

) (@Buvim)

10.0| eredsirte 10,0/

s0g
w0q w00 .
00 700
o ,./Mw - Mw‘—’wj
it
R P ST —— e
e

s
Site 1 03CH22-HY Site 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_220706 VERTICAL Condition PEAK_74 3m LE2CO4A18EN_220706 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
100.0) ~ 100.0|
o
m
50.0 50.0] L"_._‘
o T
Condition : AV6_BE_54 3m LE2CO4A18EN_220706 VERTICAL Condition AV6_54 3m LE2CO4A18EN_220706 VERTICAL
T AP

RBW:1000.000KHz VBW:1800KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D63 of D95
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CHO6 2437MHz - L

3+4

Horizontal

Fundamental

) (@Buvim)

Date: 20230412

Avg.

+ RBW:1000.000KHZ VBW:1800KHzZ SWT:Auto

e bae: 023,042
1200 1200
1200 1200 .
o) et 09
1000 1000
s00 s00
g w00 -
d X 700
o0 00
et
X gt s gratsr o] e e
500t s00 s
s g
200 200
200 00
100 100
=0 T mw mm e wm M eI o6 e T o w0 7
Froauency () Freasency (e
Site :03CH22-HY Site 03CH22-HY
Condition : PEAK_BE_74 3m LE2C04A18EN_220706 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_220706 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
s asavimy bae: 0230812 s asavim) bate 073,012
1200 1200
1200 1200
o o)
1000 1000
%00 s00
80.0f /J 80.0/
nd 0
-
oo oo s
500 e s00 e——
“ N S
200
00
100
i N T R ) L SR N — )
Heauency e Freauency k)
site :03CH22-HY -03cH22-HY
Condition + AV6_BE_54 3m LE2CO4A18EN_220706 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_220706 HORIZONTAL

+ RBW:1000.000KHz VBW:1.800KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D64 of D95



ssamonas. FCC RADIO TEST REPORT Report No

. FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11be EHT20 Full CHO6 2437MHz - R

3+4 Horizontal Fundamental

) (@Buvim) Date: 20230412

o
! \

-
o0 W‘W .
50.0( o foecthmpmnsmisecsird
10
%09
209
100
T Nl ST T T 3
recuency )
site <03cHzz Y
Condition : PEAK_BE_74 3m LE2CO4A18EN_220706 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak Left blank

A (@BuVim) Date: 20230412

a0 SN e s 58

i

400 P

420 2430, 2840, 2850, 2460, 210, 2880, us0. 2
Frequency (MH2)

site :03CH22-HY

Condition : AV6_BE_54 3m LE2CO4A18EN_220706 HORIZONTAL

+ RBW:1000.000KHZ VBW:1800KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D65 of D95



ssamonas. FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CHO6 2437MHz - L

3+4

Vertical

Fundamental

Peak

Date: 20230412

Site
Condition

240, 2360,

2380, 2400. 2420, 2840, 2460, 2470
Frequency (MHz)

£ 03CH22-HY
+PEAK_BE_74 3m LE2C04A1BEN_220706 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Date: 20230412

PERK 74

i esees

300, 1500 4700, 1900 2100 2300 2500 2700.
Frequency (MHz)
03CH22-HY
PEAK_74 3m LE2C04AIBEN_220706 VERTICAL
RBW:1000.000KHz VBW:3000000KHzZ SWT:Auto

Avg.

Date: 20230412

1200)
110

:

site

Condition

2340, 2360, 2360,

3 220, 2840, 2460 2470
Frequency (MH2)

:03CH22-HY
: AV6_BE_54 3m LE2CO4A18EN_220706 VERTICAL
+ RBW:1000.000KHZ VBW:1800KHzZ SWT:Auto

A @BuVim)

Date: 2023-04-12
AVG 54

,Agr———uf—-/
300 400, 1700, 200, 2500 2700, 3000

1900, 2100,
Frequency (MHz)
+03CH22-HY

+ AV6_54 3m LE2CO4AI8EN_220706 VERTICAL
+ RBW:1000.000KHz VBW:1.800KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D66 of D95



ssamonas. FCC RADIO TEST REPORT

Report No

. FR2D0206-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CHO6 2437MHz - R

3+4

Vertical

Fundamental

) (@Buvim)

Date: 20230412

00| el
1000
90|
Wb

PEAK_BE 74|

Avg.

e
e
09 T VG BE 54
%04 T
10 B
309
200
109
T T T T 2. F R T T
Frequency (WHz)
site $03CH22-HY
Condition + AV6_BE_54 3m LE2COAAIBEN_220706 VERTICAL

+ RBW:1000.000KHZ VBW:1800KHzZ SWT:Auto

P e
500 LT R
400
300
20|
100
T RT) 7440 EC T 7m0 7480 )
Frequency (H)
site +03CH22-HY
Condition : PEAK_BE_74 3m LE2C04A18EN_220706 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2023.04-12
1300

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D67 of D95



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11be EHT20 Full CH11 2462MHz

3+4 Horizontal Fundamental

) (@Buvim)

Date: 20230412 ) (@Buvim) Date: 2023.04.12
1300 1300
1200 1200
100t o
1000 1000
90| 90
809 PEAK BE 74 80 PEAK 74
700 700
e, 1
o e Mw - ingers
500 500 b s g A A i
400 409
30| 304
20| 200
100 100
450 246324552457 2450.2471 2473 2475, 2477 2473, 2467 2483, 2485 2487 2480, 2401 2495 2405 2497, 2 000 00 500 4700 4900 Zi00 7300 2500 2700
e 2) Frequency (MHz)
site +03CH22-HY site 03CH22-HY
Condition +PEAK_BE_74 3m LE2CO4A18EN_220706 HORTZONTAL Condition PEAK_74 3m LE2CO4AIBEN_220706 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto RBW:1000.000KHz VBW:3000000KHzZ SWT:Auto

Peak

A (@BuVim) Date: 20230412 1 @BuVim)

Date: 20230412

1300
1200 1200
1100| 10|

wnd
w9 \ o0
w0 \ wd
o o
600 \\.\ e s | 600)

= i
o e —
409 e 00— S = ===

o

o ro—— o

Condition : AV6_BE_54 3m LE2CO4A18EN_220706 HORIZONTAL Condition AV6_54 3m LE2CO4A18EN_220706 HORIZONTAL

+ RBW:1000.000KHZ VBW:1800KHzZ SWT:Auto RBW:1000.000KHz VBW:1800KHZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D68 of D95
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT 802.11be EHT20 Full CH11 2462MHz

3+4 Vertical Fundamental

) (@Buvim)

Date: 2023.04.12 ) (@Buvim) Date: 2023.04.12
1300 1300
1200 1200
L o)
1000 1000
90| 90
809 PEAK BE 74 80 PEAK 74
700 700
R L)
o) R s0q \
st
S0 R —— 500 T
(P ——————
400 409
30| 304
20| 200
100 100
450 246324552467 245024712473 2475, 2477 2479, 2467 2483 2485 2487 2480, 2401 2495 2405 2497, 2 000 00 500 4700 4900 Zi00 7300 2500 2700
Frequency (Mz)

Frequency (MHz)
Site £ 03CH22-HY

Condition +PEAK_BE_74 3m LE2C04A1BEN_220706 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Site 03CH22-HY
Condition PEAK_74 3m LE2C04AIBEN_220706 VERTICAL
RBW:1000.000KHz VBW:3000000KHzZ SWT:Auto

Peak

A (@BuVim)

Date: 20230412 | @Buvim) Date: 20230412
1300 1300

1200 1200

10l o

100 0 1000

90.0) b 90.0f

00| 800

700 704

000 AVG BE 54 609 AVG 54)
500 i .| s00) 5

400 R B o

300 300

20| 209

100 100

460 2463 2455, 2467 2460, 2471, 2473 2475, 24TT 2475, 2451 248, 2455 2487 2405, 2491 2499, 2455.2457. 2 000 100 100 100 1800 700 2500 2500 2700
Freauency (Hz) Freauency (WHz)

site $03CH22HY site 03CH22-HY
Condition + AV6_BE_54 3m LE2C04A18EN_220706 VERTICAL Condition AV6_54 3m LE2CO4A18EN_220706 VERTICAL

+ RBW:1000.000KHZ VBW:1800KHzZ SWT:Auto RBW:1000.000KHz VBW:1800KHZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D69 of D95
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CH12 2467MHz

3+4

Horizontal

Fundamental

) (@Buvim) Date: 20230412

T

(@Buvim)

Date: 20230412

Avg.

+ RBW:1000.000KHZ VBW:1800KHzZ SWT:Auto

AV6_54 3m LE2CO4A18EN_220706 HORTZONTAL
+ RBW:1000.000KHz VBW:1800KHzZ SWT:Auto

1300 1300
1200| 1200)
J e e———" e
1000 1004
90| 90|
b PRk oE 74 509 PEAK T4
700 T 70|
60 60|
500 B 500 e ————— s
PP m————
400 400
300| 300|
20| 20|
100 100
460 2463.2455.2467 2060, 2471 24732475, 2477 2470 2461 2483, 2485 2467 2400 2491 2493, 2405.2497. 2 00 00 500 1700 1900 2100 2300 2500 2700 E
n w2 Frequency (MH)
site :03CH22-HY site :03CH22-HY
Condition +PEAK_BE_74 3m LE2CO4AIBEN_220706 HORTZONTAL Condition $PEAK_74 3m LE2CO4A18EN_220706 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2023.04.12 1 (6Bavim) Date: 2023.04.12
1300 1300
1200| 1200)
1100 109
1000} 1000
%09 \ a0
80 a0
7o) 70|
e Ea o0l G 54
50 \\ 509 5 | ——
400) B B e R
300| 300
200 20|
100] 100]
460 2463.2465.2467 2469, 247124732475, 2471 2470, 2451 248324852457, 240, 24912493 2455.0497. 2 0 0 500 1700 1900 2100 2306 2500 2700 E
Frequency (MHz) Frequency (MHz)
site $03CH22-HY site +03CH22-HY
Condition + AV6_BE_54 3m LE2CO4AI8EN_220706 HORTZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D70 of D95



ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11be EHT20 Full CH12 2467MHz
3+4 Vertical

Fundamental

) (@Buvim) Date: 20230412

Date: 20230412
1300 1300
1200 1200
110.) 0| 1
B

1000 1000

900 900

00 PERK_BE_74| 809

1

peRCTa
700
=
500 “Sniompubiiensog ] s00) = i A
P T
300 509
20 209
109 109
S A AT AT AT AT AT AT ST A ST T T e T L e - -
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH13 2472MHz
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11be EHT20 Full (Harmonic @ 3m)
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

Emission above 18GHz

2.4GHz WIFI 802.11be EHT20 Full (SHF @ 1m)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11be EHT20 Full SHF

3+4

Horizontal

Vertical

Peak

Avg.

Data: 1 Data: 2
1 @BuVim) Date: 20230429 A (@BuVim) Date: 20230429
1300 1300
1200) 1200
100) 1100
1009 1000
900 900
809 PERK 74 s04) PERK 74
700 700]
609 A6 54 600 V654
500 1 500) 1
) st P e e .
300 300]
200 200
100 100]
5000 19000, 20000, 21000, 22000, 23000, 28000, 25000 5000 19000, 20000, 21000, 22000, 23000, 24000, 250
Frequency (MH2) Frequency (MH2)
site 03CH22-HY site 03CH22-HY
Condition PEAK_74 Im SHF_1223_220705 HORIZONTAL Condition Im SHF_1223_220705 VERTICAL

PEAK 74
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ssamonas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

Emission below 1GHz

2.4GHz WIFI 802.11be EHT20 Full (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11be EHT20 Full LF

3+4 Horizontal Vertical
514 — 514 [

B P
243 i i 343
E 4, e
20| 5 24 Sm———
229 bt 2 =
g g :

Iy o i
ik 174
4] 14
51 511

TR TR TR ) R

501 0. S0, 1000 0 00 200 300, 400, 00. 0. 700 @0 900 1000
Frequency (MHz) Frequency (Miz)

site :03CHZ2-HY Site 03CHZ2-HY

Condition + QP 3m BILOG_63304_221004 HORIZONTAL Condition QP 3m BILOG_63304_221004 VERTICAL

QP/
Peak
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swanranas. FCC RADIO TEST REPORT Report No. : FR2D0206-01C

Appendix E. Duty Cycle Plots

Duty VBW
Antenna Band Cycle(%) T(us) 1/T(kHz) Setting
3 802.11b 98.80 - - 0.01KHz
4 802.11b 98.97 - - 0.01KHz
3+4 802.11¢g 92.13 1405 0.71 750Hz
3+4 2.4GHz 802.11be EHT20 Full RU 84.94 564 1.77 1.8K
<Ant. 3>
802.11b
<Ant. 4>
802.11b
. ) fol Marker
TEL : 886-3-327-0868 Page Number : E1 of E2
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swanranas. FCC RADIO TEST REPORT

Report No. : FR2D0206-01C

<Ant. 3+4>

802.11g

Atten 40 08 ¥ g Type: Pawes (RM
Trg: Frae Run

Video BW 8.0 MHz

Function

fol Warker
Select Marker
Marker 3

on

THE END

2.4GHz 802.11be EHT20 Full RU

N+
Inpul Z. 50 0 . #hvy Type: Powe (M
*

Cor CCom G Trg: Frae Run
Freq Ref: Int (S}

Video BW 8.0 MHz

fol Warker

‘Select Marker
Marker 3
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